KIFERAICCORAZEZR BHEAICHEY+RICEFEL TS,
Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I0Oemploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

AT FUREHBAE
MAINTENANCE MANUAL

| < Verbrennungsmotor >

R é < Moteur > <Hinten >
< Servo Saver > :ge:(zr;;z$7>7 R> < Motor > <¢:n rer >
< Servo Saver > <Trasera >

< Die mittlere Gemebegehéuse >

< Sauve-servo > < Carter de diff rentiel central >

<Front> < Salvaservos >

<Vorne>
<Avant >

>

I

I

I

<78Y k> I
1

1

I

< Delantera> :
I

S

<HAhRVIR>
< Radio Box >
<RC Box >

< Botier radio >
< Caja de radio >

E177> GP 41D
FFOST v o—t v b

1:10 SCALE RADIO CONTROLLED .15 ENGINE POWERED TOURING CAR SERIES w
PureTen GP 400 FW-O05T Chassis Set

ORI TIRISFHALTHY FS . A U TF VAP =Y DRHRDIRIZ O/ U TFURRN—YRMT HHE. EXPHRERECSHNELS
BEICLTEEN, AVTHIUAHITOMENGHIE, BELKSD [CR/REMFTLESL,
OIFRFEED L FEfta—F—EHREFTERLEhE (LS,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren @ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder der Montage am Modell verlieren.
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO

Deutschland.
@ Cette notice d crit les diff rentes phases de montage et de @Faire attention de ne pas perdre de vis ou autres petites pi ces du
maintenance du mod le. Pour les utilisateurs peu familier avec le ch%esssis ... En cas de perte, les remplacer imm diatement.

mod lisme, en cas de doute ou de probl me, contacter votre
revendeur afin d'obtenir les conseils d'un sp cialiste.

@ Este manual de instrucciones explica los pasos de montaje del @ Tenga precauci—n de no perder ninguna pieza a la hora de realizar
modelo. Por favor conserve este manual siempre a mano para el mantenimiento o de cambiar algoen repuesto.
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algoen repuesto.

J

KHUSHBDOH, FELKHBELETT2580HYET, *Specifications are subject to change without prior notice!  *Technische nderungen sind ohne vorherige AnkYndigungen msglich! (FOZEIRALTE)
*Les sp cifications peuvent changer sans pr avis! ~ *El fabricante puede modificar los kits sin previo aviso
© 2005 KYOSHO CORPORATION.~ 4% 4 i 67 8 45 4

31360-MMO1




fthiZ% 5z 5% / REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

HHITITHELRTIER

Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

W+ R348 — (K, &, /Y
Phillips Screwdriver (L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

—F )

.

p
v FMZADTWAIE

B+FLoF (K)

Sechskantschliissel (1.5mm, 2mm, 2.5mm, 5mm)

FERATHIEDRIKRWLICIE, +2FELTLLZEL,
CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

A

:I::‘r_
=]
LT

WhyE—F47
Sharp Hobby Knife
Scharfes Bastelmesser

[[IZ T s —

TOOLS INCLUDED WS OFARUF h Cutter
GELIEFERTE WERKZEUGE Needle Nose Pliers = <1 Cuchilla de Hobby
OUTILS FOURNIS Flachzange < va sy
HERRAMIENTAS INCLUIDAS i:nces Pga‘es . V Awi
icates de punta fina .
WAL 2F (1.5mm, 2mm, 2.5mm, 5mm) P gg::;ohr:e = !
Hex Wrench (1.5mm, 2mm, 2.5mm, 5mm) Punzén

Colle cyanoacrylate

Clé allen (1.5mm, 2mm, 2.5mm, 5mm) H—y/\— / ..ooooooooo.oooooooooo:.ooooooooooo.ooooooooooo...
Llaves Allen (1.5mm, 2mm, 2.5mm, 5mm) Wire Cutters 4‘ ¢+ KYOSHO AR Y v LT )L— No.96154 :
Seitenschneider <~ + KYOSHO Special Glue .

Pince coupante 3 .

Alicate cortacables ¥ . BRREEA .

« Instant Glue H

¢ Sekundenkleber :

l J

Graisse aus Lexan.

Grasa

<

c W h s o (SYESHE S
ross Wrenc . . . .
Kreuzschlissel ZOVEhyE—&YLE— No.1829 CFATIYS Y —— .
Clé en croix CURVED SCISSORS & SANDER : * KNIFE EDGE REAMER No0.695101 E
Llave de cruz LEXANSCHERE e REIBAHLE :
ED:\ :[ l CISEAUX A LEXAN M .

4 TIJERAS Y LIJADOR . ALESOIR SPECIAL .

« HERRAMIENTA TALADRO CARROCERIA E

RTEL DAY . HLFA, D FAMIATET, B -~ 15mmORBIATESTETY, |

w5 R — Eﬁgﬂﬁ.{’%[:1€¥ﬁ\f%$j’° ) i E No need to pre-drill! Drills neat 1 ~ 15mm holes directly! .
Grease For trimming body shells. Makes cutting curved lines easy! ; « UnerlaBlich, niitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm .
Fett Schneidet ohne Probleme auch Kurven. Fir Karosserien § ¢ Locher, einfach und sauber! S

HIZ THIDEE

Coupe le long de lignes courbées. Pour les carrosseries.
Para recortar las carrocerias con la maxima precision.

Pegamento instantaneo

Un must! Permet de faire des trous de 1 ~ 15mm sans
effort! Idéal pour les carrosseries.
Perfora agujeros desde 1 a 15mm.

(1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

I TOHENCTROZEITEELTL S,

O DHAELR(HiH. BEZEMRT D,
OF Y FORBEHEND D,
XKAE—FR, FEMAHYELED. BELVKRDHDIR
FEED, BHT1—F—AERE I FTITER LS,
ONSHHBOHOY A XEMEZBNELSICT S, B
ESEICLTHERLLEANSHEITS,
OTPERZHHHHEEIET - - -
ffff);ﬁﬁ“lﬁl( THE@EABEE SN DHETHOT
AN
2L, MEANERTI2ETHDDLEERNES
BLBEYET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s

construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from

whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page

before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.

However, be careful ont to over-tighten TP screws or you may strip the plastic
thread in the part!

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau

lhres Modelles.

@ Uberpriifen Sie den Verpackungsinhalt.

Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in lhrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:

Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

| Correct
[ W W Richti
oo inatnunana B8
‘ Correcto
f Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@®Ne confondez pas les vis et les petites pieces! Vérifiez-les a l'aide des illus-
trations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piece.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirié.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THIDZE

(2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

BHELOL VY So funktioniert die Bauanleitung:
How to read the instruction manual: Comment lire les instruction:
Como leer el manual de instrucciones: =Y
el de Insee ( ExBAHI
: COEETHRITHEH L ZDBH. [ Exemple

VERRDAFT. RTE. ERY.

Xy FROERIE. EXEERONTY—
No.MMF TN TWET, ART/IN—VY %
BATHEIET—No.E3BL T,

IESRBAZERNTIREZEL DY —IMERSINT
WET, Y—VIEE L THITEZED
TLESL, Y=Y DOFRBAIK, ER—D
DFIZHYFET,

: Indicates the number of the assembly step
and the part(s) that are to be assembled.

B: Details Key Number, Actual Size drawings
and the Quantity of parts Used.

: All parts, except screws, are identified by key
Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several
symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

Ow>

: Die Nummer der Baustufe sowie das zu bau-
ende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in
OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer
Bestellnummer her. Am Ende der Bauanlei-
tung finden Sie eine Ersatzteilliste, die zu der
Teilenummer die entsprechende Bestellnum-
mer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

(9]

=}

Example ]
Beispiel Ejemplo ]

JAYV ARV 3Y
Front Suspension

Vordere Aufhangung
kSuspension avant

| ]
No.4, No.5, No.6

@ 5x10mm * % JL
Metal Bushing
Metallager
Palier métal

A:

B:

C:

=}

Numéro de la plage de montage et le nom de
la piéce a assembler.

Numéro de référence de la piéce, nom, illust-
ration en grandeur réelle et quantité utilisée.

Toutes les pieces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I'achat de pieces de rechange, trouvez ce
numeéro dans la liste pour piéces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icbnes dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

! Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a
escala real, Cantidad utilizada.
Todas las piezas, excepto los tornillos vienen
identificadas por un niumero. Para
comprarlas por separado,
mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.
: Este manual de instrucciones utiliza diversos
simbolos.
Téngalos en cuenta durante el montaje.

BBAEIEONTNST—Y

AR LTHI TSR,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

IRFOHEBRITEET B,
Apply epoxy glue.
Epoxydharz verwenden.
Appliquer de la colle epoxy.
Aplicar pegamento epoxi.

BEEERITHEET 5.

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato

-
o
>

TLREERITERET 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

TJYREED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

*onvoEEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Symbols used throughout the instruction manual, comprise:

)
=
=]

JENNN

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

EARLC&ESICHITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

RPEHY T B,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez I'excés.

Corte el sobrante.

[ E = R S

Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.

Corte la zona oscurecida.

Rk,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

2mmOREHIT B ) o

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen O.
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

[F~T &,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

AT H&SITHILITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

z
i

EFHESOIEICHEILTS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

FFavnR7YU50RE,. (il BRGO01)
Ball bearings are optional ! (with optional part no.)
Wahlweise Kugellager (Jeweils mit Best.-Nr.)
Les roulements sont en option. (avec les piéces en option N )
Rodamientos opcionales disponibles.

24y MEIZITS (B,

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

RIEEA & o

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

><IIR>




208> k7% R/ Front Axle / Die Vorderachse

Arbre rigide avant / Eje Delantero

i2x11mm E>

Pin
Stift @
Axe 2x11mm
Pasador
— PSS 2
@ 5x10mm L
Shim
Unterlegscheibe
Rondelle de callage 2.6x12mm
Arandela
,,,,,,,,,,,,,,,,,,,, 2
FITafLvh
Differential Shaft
Welle Differential
Noix de cardan

Salida diferencial

26x12mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x12mm
Tornillo 2.6x12mm TP F/H

sty e 4

2 1) 475 7 / Rear Differential / Hintere Gear Differential
Diff rentiel Arri re / Diferencial Trasero

oy~ ps
O-ring P5
O-Ring P5
Joint thorique P5
Junta T—rica P5

B,

i2x11mm E>

b @
o.x
O\oﬁ
Q@ 2.6x12mm
] @

Pin  Stift
Axe 2x11mm  Pasador &
C— 2 2
@4 x10mm ¥ L
Shim

Unterlegscheibe
Rondelle de callage
Arandela

5x10mm > L
Shim
Unterlegscheibe

Rondelle de callage
Arandela 2.6x12mm
,,,,,,,,,,,,,,,, 2
24 x27mm %7+
o A1 Oil/
Axe 4x27mm ...I/ Huile / Aceite
Eje 4x27mm
LT 1 ®FIoaqvt A > UYE BEA T3
Differential Shaft (No.SIL5000 1) 31 > 7 1 JL#5000)
. Welle Differential For Rear (Optional parts)
26x12mm TP4 5 ER Noix de cardan (No.SIL5000 Silicon Oil #5000)
P F/HlScrew Salida diferencial FYr hinten (Tuningteile)
SK Treibschraube \ (Best.-Nr. SIL-5000 Silikons! 5000 cps)
Vis TP F/H 2.6x12mm Pour I'arri re. (Pi ces options)
Tornillo 2.6x12mm TP F/H o (Huile Silicone #5000 - R f. HM-H5000)
****************** 4 Para el diferencial trasero (Piezas opcionales)
”””” 2 (Aceite silicona #5000 No.SIL5000)

SV R%EED, | Apply grease. / X BIEEA M. / Must be purchased separately! /
Fetten. / Graissez. / Aplicar grasa. Das Teil ist nicht im Bausatz enthalten! / Doit tre achet s par ment! / Debe comprarse por separado.




3

2AE— K= w3 3> /2Speed Changer
2-Gang-Getriebe / Boite de vitesse / Cambio 2 velocidades

2.6x10mm

)

4x4mm v FER
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

2.6x10mm ¥+ v FEX
Cap Screw
Inbusschraube
Vis

3x6mm HSEX
F/H Screw
SK Schraube
Vis F/H 3x6mm

[: Tornillo 3x6mm F/H
,,,,,,,,,,,,,,,,,,,,,,,, 3

3x30mm HSEX
F/H Screw
SK Schraube
Vis F/H 3x30mm
Tornillo 3x30mm F/H

’ L CCLUECLCLEELLLLLL)

5mm A—35—
Roller  XXXXX
Bille Casquillo

O] mE—

@)2.6x3x55mm H5—
Collar  Gleitlager
Bague Casquillo

(o] i e — 2

2FER T Y
2 Speed Spring  Feder
Ressort  Muelle

@)2x8mm Ex

Pin  Stift
Axe 2x8mm  Pasador
,,,,,,,,,,,,,,,,,,,,,, 1
@)5x8mm RFYLY
Ball Bearing
Kugellager

Roulements " billes

@08 x 14mm K7 Y4
Ball Bearing
Kugellager
Roulements " billes
Rodamiento

@D5x10mm K7 Y4
Ball Bearing
Kugellager
Roulements " billes
Rodamiento

f

(IC-C=—am
e

@\ ’@

®

2.6x10mm

@

A
S

&)—m
®

o
)

®

N

O»26mm* vy TEREQD HS—IH=BET

L o3EEP 255,

Tighten 2.6mm Cap Screw to @ Collar till the
screw stops, and unscrew 1.5 rounds, then
please set up according to the track condition.

2,6 mm Schraube komplett einschrauben, dann
1,5 Umdrehungen wieder herausdrehen. Die Fein-
justierung muss auf der Strecke erfolgen.

Serrer fermement la vis BTR de 2,6mm de la
bague , puis d visser la de 1.5 tours puis
ajuster selon la piste.

Apriete el Tornillo allen 2.6mm al casquillo @
hasta que el tope, ahora afl—jelo 1.5 vueltas
y ajuste segcen las condiciones de la pista.

KB vo—ty bE, ZOBIN—HRED

v 7 MR ENRTUVEY,

In the Chassis Set, these shafts are already
connected in a one-piece unit.

Im Chassis-Kit ist diese Einheit bereits
vormontiert.

Sur le ch%ossis, cet axe est d | assembl .

En el modelo solo con chasis estos ejes vienen
ya conectados en una sola pieza.

: - O—LA—2FEALEWNEE,

| If you do not want to install a Roll Bar, use these parts instead.
Falls der Ueberrollbuegel nicht mon-tiert wird, die gezeigten Teile verwenden!

| Si vous d cidez de ne pas monter la barre anti-roulis, installez ces pi ces.

Utilice estas piezas si no va a instalar la barra antivuelco.

- ESGmEIctEy FEREZEET 5,
Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten FiSchen fest.
Vissez les vis type BTR sur les m plats.
Apriete los prisioneros firmemente en las partes planas del eje.

Py < U0y s RIEES,

) Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique I'quido fijatornillos.

TUREED, WM BESOIRICHEITS,

Apply grease. ol Assemble in the specified order.

Fetten. In der angegebenen Reihenfolge zusammenbauen.
Graissez. Assemblez dans IQordre indiqu .

Aplicar grasa. Realice el montaje en el orden indicado.




4 7 L— /Brake
Bremse / Frein / Freno

@TL—%FL v T b (
Brake Shaft
Bremsewelle

Axe frein

@IL—FER by
Brake Piston
Bremse Kolben

Eje freno —
(o] ) ﬂ“
g

p
N
6.5mm > EISER,
| — Note the direction.

Notez le sens.

Einbaurichtung beachten.

F’jarse en el dibujo.

Piston frein
Pist—n freno

3x12mm EX
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

ﬂI||||I|||||||||||||||||| *********** 2

3x12mm

5 2% —%+1Kv 4 R | Center Gearbox / Die mittlere GetriebegehSuse
Carter de diff rentiel central / Caja central

Set Screw  Gewindestift
Vis BTR 3x3mm  Prisionero 3x3mm

2.6x4mm EX Screw
LK Schraube Vis 2.6x4mm

Tornillo 2.6x4mm
] ,,,,,,,,,,,,,,,,,,,,,,,, 2

Scheibe Rondelle 2.6mm

@ Arandela 2.6mm
,,,,,,,,,,,,,,,,,,,,,,, 2

@2x1imm E> Pin Stift
Axe 2x11mm Pasador

3x3mm £y FER e

2.6mm 7 v— Washer A

2.6x4mm

Y% —%+HK v 4 R | Center Gearbox / Die mittlere GetriebegehSuse
Carter de diff rentiel central / Caja central

3x10mm TPHSEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
(§(§(§(§m ,,,,,,,,,,,,,,,,,,,, 4

TLREEFITEET 5.
QEE Apply rubber type glue.
Gummikleber.
Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

*onvIHEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique I'quido fijatornillos.




ATFTF Y | Steering
Lenkung / Direction / Direccion

2.6 x8mm TPER
TP Screw
LK Treibschr
Vis TP 2.6x8mm

58mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 4.8mm
Rétula 4.8mm

@ Cmm

Delantero

@H—REA1R—F v I
Servo Saver Nut
Servosaver-Mutter
Ecrou de sauve servo
Tuerca salvaservos

B®Y—ReL N—2TY Y
Servo Saver Spring
Servosaver-Feder
Ressort de sauve servo
Muelle salvaservos

=<

-

[ EEE,
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

B Front Vorne
Avant Delantero

Qo ————-©

-

24mm

£
Top
Oben
Haut
Arriba
J

AFTT Y2y | Steering
Lenkung / Direction / Direccion

3x8mm

3x8mm HSEX
F/H Screw
SK Schraube
Vis F/H 3x8mm

[: Tornillo 3x8mm F/H
,,,,,,,,,,,,,,,,,,,,,, 1

3x10mm HSEX 665.8mm EEfHR—L

Flange Ball
F/H Screw Kugel mit Bund
SK Schraube Bille de rotule
Vis F/H 3x10mm !
Rotula

Tornillo 3x10mm F/H

P EEEE 2 L 1
. G)5x8x25mm F5 A4
3x10mm Stcrxew Plastic Bushing
Kunststofflager
LK Schraube . .
Vis 3x10mm Palier plastique

Casquillo plastico

3x10mm

3x10mm(F/H)

3x10mm

A2
50

*oRvIRIEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

o TR L THILTAHAT,
E Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

o BEEEEIS VAR
L Ensure smooth, non-binding movement when assembling.
Das Teil muB3 sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

Rk,

Temporarily tighten.
Vorldufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

T73v0R7Y V5 0&E, (fl:No.BRG02)
4 Ball bearings are optional ! (with optional part no.)
Wahlweise Kugellager (Jeweils mit Best.-Nr.)
Les roulements sont en option. (avec les pigces en option N )
Rodamientos opcionales disponibles.

7




78y £y Ry %S R | Front Gearbox / Vorderes GetriebegehSuse
Carter de diff rentiel avant / Caja de transmisi—n Delantera

@2x11mm E>
Pin
Stift

@)5x8mm 7Yy

Ball Bearing
Kugellager ©0)12x15x0.1mm ¥4
Roulements " billes Shim
Rodamiento Unterlegscheibe
Rondelle de callage
|:| ———————————————— 1 Arandela
@5x1omm ~A7yY>s ()] 1
Ball Bearing
Kugellager
Roulements " billes 3
Rodamiento 12x15 xstiﬁrr]nm 7h
Unterlegscheibe
ffffffffffff 1 Rondelle de callage
Arandela
GP12x18mm R7 Y4
BallBearing (| )| 4
Kugellager
Roulements “ billes
Rodamiento 5x8x05mm L
Shim
Unterlegscheibe
77777 > Rondelle de callage

@ ﬂ Arandela
,,,,,,,,,,,,,,,,, 1

Axe 2x11mm
Pasador
(R 1 &

D8 EEZT, NyI5yv1ERBT 5,
Adjust the backlash with the shims.
Spiel mit den Distanzscheiben justieren.
Ajuster le jeu avec les rondelles .
Ajustar la holgura con las arandelas.

@e-B8EEZT. NvI 59 2150%T 5,
Adjust the backlash with the shims.
Spiel mit den Distanzscheiben justieren.
Ajuster le jeu avec les rondelles .
Ajustar la holgura con las arandelas.

1 O 78> hFYRy %S R | Front Gearbox / Vorderes GetriebegehSuse
Carter de diff rentiel avant / Caja de transmisi—n Delantera

3x20mm

P

b

3x20mm

3x6mm EX 3x12mm Fr v TER
Screw Cap Screw
RK Schraube Inbusschraube
Vis 3x6mm Vis

Tornillo allen

Tornillo 3x6mm _
(I - B =i S
3x12mm EX —

Screw 3x10mm  TPHSER
RK Schraube TP F/H Screw
SK Treibschraube

Vis 3x12mm
Vis TP F/H 3x10mm

Tornillo 3x12mm .
(g - ? Do
4x8mm v rFER
Set Screw
Gewindestift

Vis BTR 4x8mm
Prisionero 4x8mm

3x10mm(TP F/H)

TJIVREED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.




Suspension avant / Suspension Delantera

282 bFRAXR2 L 32/ Front Suspension / Vordere Aufhangung

3x12mm EX
Screw
LK Schraube
Vis 3x12mm

Tornillo 3x12mm
ﬂI||||||||||||||||||||||| ffffffffffffff 2

amm IV ofF4nUFy b
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

d2x11imm E>

Pin  Stift
Axe 2x11mm Pasador
C— ) 2
5.8mm EOR—)L
Pillow Ball

Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

© Cmm

9mm ERR—ILF v +
Pillow Ball Nut
Kugelschraube
Ecrou de rotule
Prisioneros 9mm ajuste mangueta

+++++++++ 4

3x57mm L+ 7 bk
Shaft  Welle
Axe 3x57mm  Eje 3x57mm

@omm FoR—iL

Pillow Ball
Kugelschraube
Rotule 9mm
Rétula 9mm

3x12mm

<HHA >
< Right >

< Rechts >
< Droite >

< Derecho >

(I

A= ¥ T b
Wheel Shaft
Welle Felge
Axe Roue
Salida rueda

@)6 x 12mm RF7 Y 24
Ball Bearing
Kugellager
Roulements & billes
Rodamiento

@) 10x15mm 7Yy
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

Marked “R”

R links markiert

Marqué “R”
"R" derecha

NALYF (5Bmm)

Hex Wrench (5mm)
Sechskantschliissel (5mm)
Clé Hexagonale (5mm)
Llave Allen (5mm)

<ZEZfA >

< Left >

< Links >

< Gauche >
< lzquierda >

»LDT—Y
Marked “L”
L links markiert
Marqué “L”
"L" derecha

ARALYF (2.5mm)

Hex Wrench (2.5mm)
Sechskantschliissel (2.5mm)
Clé Hexagonale (2.5mm)
3 Llave Allen (2.5mm)

~—_—— e e =/

fRik s,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

g

EBRILC &S ITHITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

Y THT 55 ITHITS,

Il Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.




1 2 282 Y RAR Y 32/ Front Suspension / Vordere Aufhdngung
Suspension avant / Suspension Delantera

AR

For Right

Rechts

Drolte

Derecha

EHIA
For Left
Links
Gauche
Izquierda

3x10mm
3x10mm TPHSEX E25 EULY
TP F/H Screw E-ring
SK Treibschraube E-Ring E2.5
Vis TP F/H 3x10mm Clips 2.5mm

Tornillo 3x10mm TP F/H Clip E2.5
Dmm‘—" ”””””””””” 2 @ ”””””””” 2 E2.5

1 3 282 YRR Y 32/ Front Suspension / Vordere Aufhdngung
Suspension avant / Suspension Delantera

S~

7OV bALEE) EXFFYULTTL—t

@ NFHT2BEFEROBSEHIS.

Cut off the shaded portion if the Front Bulk
interferes with the Steering Plate @

Markierten Bereich ausschneiden, falls die
Lenkungsplatte den Getriebekasten beruehrt

Découper la partie grisée si la cellule avant
interfére avec la platine de direction @

Cortar la zona oscurecida si la caja delantera x N
contacta con la Placa de Direccion

3x15mm TPHSEXR
TP F/H Screw
SK Treibschraube

"
Vis TP F/H 3x15mm “ @
Tornillo 3x15mm TP F/H
g - 4
3x15mm

3x15mm

P RIEHLTLERXRLLSH D,

Securely tighten the screws that were
only temporarily installed earlier.

Schrauben jetzt gut festziehen, die zuvor
nur provisorisch eingedreht waren

Fixer temporairement ces vis !

Fije los tornillos que habian sido apretados
de forma provisional.

Rk, V EARLC&SICHITS,

Temporarily tighten. Assemble left and right sides the same way.
Vorléaufig festziehen. Bauen Sie eine linke und eine rechte Seite.
Vissez temporairement. Assemblez le c6té gauche comme le coté droit.
Apriete de manera provisional. Realice el montaje de igual forma en ambos lados.

10



1 4 28y YRR 32/ Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

E25 EY LY @RAUTIY Tk
E-ring Swing Shaft Halbwelle
E-Ring E2.5 Cardan Palier
Clips 2.5mm
@ Clip E2.5 ‘ @
———————————————————————— 4 @ P
@0Y > 5 P3(2) @3x39mm vk
O-ring P3 (Black) Shaft Welle
O-Ring P3 (Schwarz) Axe 3x39mm  Eje 3x39mm
Joint thorique P3 (Noir) M il
Junta Térica P3 (Negro)

TUREED, BREBESOIEHENTS.
Apply grease. osll Assemble in the specified order.

Fetten. In der angegebenen Reihenfolge zusammenbauen.
Graissez. Assemblez dans I'ordre indiqué.

Aplicar grasa. Realice el montaje en el orden indicado.




15 /N> 78— / Bumper
Sto§stange / Pare-choc / Parachoques

@) the @

3x10mm TPEX 3
TP Screw
LK Treibschr
Vis TP 3x10mm

3mm 4B Fry bk

x10mm S EX
F/H Screw
SK Schraube

Vis F/H 3x10mm

Nylon Nut  Kunststoffmutter

3x10mm

®

i‘aoooaooo@

i‘oooocooec

N

C <

3x10mm(F/H)

e N

- DeToy by Tt 358045,
Cut off the shaded portion if interferes with

Front Bulkhead.

Markierten Bereich ausschneiden, falls Teil @
den Getriebekasten beruehrt.

D couper la partie gris e si @nterf re avec
la cellule avant (2.

Cortar la zona oscurecida si @ contacta con

la caja delantera

Carter de diff rentiel arri re / Caja de transmisi—n Trasera

1) ¥ ¥R v 4 X/ Rear Gearbox / Hintere GetriebegehSuse

3x6mm EX
Screw RK Schraube
Vis 3x6émm  Tornillo 3x6mm

1 R 1

3x15mm ER
Screw RK Schraube
Vis 3x15mm  Tornillo 3x15mm

lllllllllIllllllllllllllllllll ************* 2

@2x11mm £
Pin  Stift
Axe 2x11mm  Pasador

@95x8mm A7 YLy
Ball Bearing  Kugellager
Roulements " billes  Rodamiento

@D5x10mm ~RF7YLY
Ball Bearing  Kugellager
Roulements " billes  Rodamiento

12x18mm A7 Yoy
Ball Bearing  Kugellager
Roulements “ billes  Rodamiento

Ajuster le jeu avec les rondelles.
Ajustar la holgura con las arandelas.

GO P #BEEZT, Y5 yL1EHRT S,
( N (§) Adiust the backlash with the shims.
@ k \ Spiel justieren, wie dargestellt.

< )¥YH >
< Rear >

< Hinten >
< Arrire >
< Trasero >

€0 12x15x0.1mm L4

Shim  Unterlegscheibe
Rondelle de callage  Arandela

®12x15x02mm L4

Shim  Unterlegscheibe

ﬁ GO #mELZ T, vy
5vL1ERET 5,

Adjust the backlash
with the shims.
Spiel justieren,
wie dargestellt.
Ajuster le jeu avec
les rondelles.
Ajustar la holgura con
las arandelas

S
L O

3x15mm
3x15mm

Rondelle de callage ~ Arandela 5x8x05mm L 3x15mm %59 FER
Shim  Unterlegscheibe Cap Screw  Inbusschraube
——————— 2 Rondelle de callage  Arandela Vis  Tornillo allen
fffffffff 4
@ﬂ ,,,,,,,,,,,,,, y (B mmmm -2
TUREZED, ANy o5,
Apply grease. s Cut off shaded portion. ;
Fetten. Schneiden Sie die schraffierten FISchen heraus.
Graissez. Coupez la partie gris e.
Aplicar grasa. Corte la zona oscurecida.

12




1 7 1) ¥4 XX 3> /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

dmm I Vo4 0V Y b
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

@2x11mm Ev
Pin  Stift
Axe 2x11mm  Pasador

58mm EQOR—L
Pillow Ball  Kugelschraube
Rotule 5.8mm  Rétula 5.8mm

9mm EOR—LFy k
Pillow Ball Nut
Kugelschraube
Ecrou de rotule
Prisioneros 9mm ajuste mangueta

RA—LL v T b
Wheel Shaft Welle Felge
Axe Roue Salida rueda

9mm ERKR—)L
Pillow Ball  Kugelschraube
Rotule 9mm  Rétula 9mm

4x8mm v FER
Set Screw  Gewindestift
Vis BTR 4x8mm  Prisionero 4x8mm

@D6x 12mm A7 Y LY
Ball Bearing Kugellager
Roulements & billes  Rodamiento

@D10x15mm "7y LY
Ball Bearing  Kugellager
Roulements & billes  Rodamiento

<ZEZHfA >

< Left >

< Links >

< Gauche >
< lzquierda >

> TONREFEH,
Use the holes
on the bottom.
Unteres Loch waehlen.
Utiliser le trou du bas.
Utilice los agujeros
de la parte inferior

»LDI—Y
Marked “L”

L links markiert
Marqué “L”

"L" derecha

<HAHA >
< Right >

< Rechts >
< Droite >

< Derecho >

»RDY—%
Marked “R”
R links markiert 11
Marqué “R” Il

"R" derecha

RALF (5mm)

Hex Wrench (5mm)
Sechskantschliissel (5mm)
Clé Hexagonale (5mm)
Llave Allen (5mm)

69

ARALYF (25mm)
Hex Wrench (2.5mm)

Clé Hexagonale (2.5mm
Llave Allen (2.5mm)

Sechskantschlissel (2.5mm)

)

T ik &,
L] Temporarily tighten.

Vorlaufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

2

o BEEETEIS T A
[ Ensure smooth, non-binding movement when assembling.
Das Teil muB3 sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

EERILC &S ITHITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

13



1 8 1y H# XX 3 [ Rear Suspension / Hintere Aufhdngung
Suspension arriére / Suspension Trasera

AR
For Right
Rechts
Drolte
Derecho

»HDT—7
Marked “H”
H links markiert
- Marqué “H”
@h5.8mm EQR—)L "H" derecha
Pillow Ball
Kugelschraube

Rotule 5.8mm @RAVTv Tk
Rétula 5.8mm Swing Shaft Halbwelle

(i B 2 @ Cardan _Palir
‘ @
3x10mm ¥SEX O - 2

F/H Screw 3
SK Schraube SthSa?tmmwemg' 7k

Vis F/H 3x10mm Axe 3x59mm  Eje 3x59mm

Tornillo 3x10mm F/H
i E— 2 | )
,,,,,,,,,, 2 |

» EOREERM,

Use the uppermost holes.
Oberstes Loch waehlen.
Utiliser le trou le plus haut.
Utilice los agujeros superiores

»HDY—Y
Marked “H”
H links markiert
Marqué “H”
"H" derecha

3x10mm

ERIFA
For Left
Links
Gauche
Izquierda

N

Support amortisseurs arriere / Soporte amortiguadores trasero

1) %4 28— F— /Rear Shock Stay / Hintere Dampferbriicke

3x10mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3x10mm TPE R

TP Screw

LK Treibschr
Vis TP 3x10mm

3x10mm(TP F/H)

%wmmm(w)

TYREED, % EERLC&SICHITS.

Apply grease. Assemble left and right sides the same way.
Fetten. Bauen Sie eine linke und eine rechte Seite.
Graissez. Assemblez le c6té gauche comme le cété droit.

Aplicar grasa. Realice el montaje de igual forma en ambos lados.

14




,\

) ¥4 XX 3> /Rear Suspension / Hintere Aufhangung

Suspension arriere / Suspensién Trasera

T
emHB
o € 4
mem_mW Q@ﬁw&’%@
NEgEOE ! C 0
yEETE 205
ﬁwmwmw SC0000000 @%
— o
[T
T_m-_..K.mmm
cFO>E
£
=4
» W
[s2]

3x10mm%}f

i i.) .
e

3x10mm

3x10mm

T4

Fixations de carrosserie arriere / Soportes de carroceria Trasera

)R

<7 > k / Rear Body Mounts / Hinteres Karrosseriestiitzen

3x10mm

3x10mm

3x10mm TPE R

2

TP Screw

LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

15



F7ULTH—R i k—
ZTTJ/’J'U‘ 7 / Steering Servo % e mxEE, @)5.8mm EQR—)L

Lenkservo / Servo de direction / Servo de direcci—n Note the direction. ;illovlv Ball Kugglschzaube
Einbaurichtung beachten. otule 5.8mm —tula 5.8mm

3x10mm Notez le sens. [)mmmm] —————————————————— 1
F’jarse en el dibujo.
———————————— 1 (" o N N
> ERT o —RIAht s, | 7 B 910" OF &£ =2~ S LHBIEDE S,
Set up according the servo | P 7 Neutral position must be at a 10 degree
I 7 angle as shown in the drawing.
you use. -

. In der Neutralposition muf3 der Servohebel
S?':VO gof. einpassen. 7 =N 3x10mm einen Winkel von 10° haben, siehe Skizze.
Utiliser les vis de 3x15mmou | La position du neutre doit avoir un angle

3x18mm selon vos servos. | de 10j comme indiqu sur le sch ma.
Utilizar segcen el servo que | La posici—n neutral debe estar a 10% tal y
vaya a instalar. | como muestra el dibujo.

. | RATFT7Y U TY—R
3x10mm TPEX | Steering Servo
TP Screw | Lenkservo
LK Treibschr I Servo de direction
Vis TP 3x10mm | Servo de direcci—n
Tornillo 3x10mm TP :

|
|

ﬂ\\\\\\\\\\\\\\\\\\\\‘r —————————————— 4

23 4 —7 R+ 4 73—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos

3x10mm

=}

—

e e e — —

E? 3x10mm
Servo de direction

Servo de direcci—n 20y kLY —R

______________ - 3x10mm = @Lyﬂ) N Throttle Control Servo
# \e/l Gasservo
e

] Servo de gaz
! Servo de Gas
I

ATFT VT —KR
Steering Servo
Lenkservo

1l

3x10mm

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\‘r ————————————————— 10

16




R A v F | Switch / Schalter
Interrupteur / Interruptor

2x6

2x8mm TPEXR

mm TPEX
TP Screw
LK Treibschr
Vis TP 2x6mm
Tornillo 2x6mm TP

TP Screw

LK Treibschr

Vis TP 2x8mm
Tornillo 2x8mm TP

AAYTF

Switch

QB Schalter
Interrupteur
Interruptor

J

* AR v4H X /Radio Box

RC Box / Bo™tier radio / Caja de radio

2.6 x

2x8mm TPEXR

e 2

TP Screw

LK Treibschr

Vis TP 2x8mm
Tornillo 2x8mm TP

8mm TPE X
TP Screw
LK Treibschr
Vis TP 2.6x8mm
Tornillo .6x8mm TP

®

2x8mm

2.6x8mm

'\

A

2.6x8mm

> H—Ka— KEET.

Thread servo cord through.
Servokabel durchfuehren.
Passer les cables des servo ici.

Pasar los cables tal y como se indica.

oW %2 QIS T B,
Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans |Oordre indiqu .
Realice el montaje en el orden indicado.

17




26 A hRv o X /Radio Box
RC Box / Boitier radio / Caja de radio

2.6 x25mm EX
Screw
RK Schraube
Vis 2.6x25mm
Tornillo 2.6x25mm

lllIlllllllllIllllllllllllllllllllIlllllllllllllll -1

2.6x25mm

27 A HhRv 4o X /Radio Box
RC Box / Boitier radio / Caja de radio

ToTT
Antenna
Antenne
Antenne
Antena
PR ~
\ /s Ry51y—
\ Battery
Akku
A Accu
Bateria
J > JOROHAEESEIC,
_ AR A —EEHRT b,
ZEH Connect as per radio instruction manual.

SchlieBen Sie die Servos gemaf der

Receiver
Empfanger Bedienungsanleitung Ihrer RC-Anlage an.
Récepteur Branchez selon la notice de la radio.
Receptor Conecte siguiendo las instrucciones

del manual del equipo de radio.

RTFsEY
Body Pin
Karosserieklammer
Goupille de carrosserie Thread antenna cord through.
Clip carroceria Antenne durchfuehren.
Passer le fil d'antenne ici.
Pasar el cable de antena

18



28 A #7FL— k /Radio Plate
Die Radioplatte / Platine radio / Bandeja de Radio

3x12mm TPE R
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂmmmmmw ffffffffffffffff 4 8x12mm

3x10mm TPHSER
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

mem ffffffffffffffffffff 2

BT, kREHLTW D,

Use the screws that were tightened temporarily in Step B .
Schrauben aus Baustufe E] verwenden.

Fixer les vis qui étaient temporairement fixées a I'étape EJ.
Utilice los tornillos apretados de manera provisional en EJ .

E%?:::::::’3ﬂ2mm

0000000

3x10mm

29 I > <> /Engine
Verbrennungsmotor / Moteur / Motor

3x30mm F¥ v TEX 3mm Bty b
Cap Screw Flange Nut
Inbusschraube Mutter m. Bund
Vis Ecrou épaulé
Tornillo allen ~luerca con collarin
@mmmmm\nmmnnmmmm\mmwmwﬂ : —————————————————————— 2
,,,,,,,,,, 2 ~

Ivorazyh
Engine Unit
Verbrennungsmotor
Moteur

Motor

3x30mm

S RAENY R B,
AN Cut off excess.
Uberschiissiges Material abschneiden.
Coupez I'excés.
Corte el sobrante.

19




30 I > <> [ Engine
Verbrennungsmotor / Moteur / Motor

IVOVTyeYTY—
Engine Assembly
Verbrennungsmotor
Moteur

Motor

- IS DT EME
2K TEET %,
Tighten the screws with one sheet of

paper inserted between both gears.
Legen Sie vor dem Festziehen der Schrauben

ein StYck Papier zwi-schen beide ZahnrSder.
Serrez les vis en ins rant une feuille de

papier entre les dents des pignons.

3x3mm £y FER
Set Screw  Gewindestift
Vis BTR 3x3mm  Prisionero 3x3mm

4x4mm v FER
Set Screw  Gewindestift
Vis BTR 4x4mm  Prisionero 4x4mm

3x8mm EZR
Screw LK Schraube

3x10mm H¥JER

Apriete los tornillos colocando un trozo
de papel entre la corona y el pi-on.

F/H Screw  SK Schraube

4x4mm

[ M)

~

Vis F/H 3x10mm  Tornillo 3x10mm F/H
i R 1
P VSW002 =RV 7 wik—T v X ERDFA .
IVOVDY AL VISR EDY bT B,

Cut off the portion that interferes with the engine Recoil

Starter to install the VSW002 Carbon Upper Plate.
Aussparung fuer Seilzugstarter vornehmen, um die

CfK-Radioplatte VSW-02 zu montieren.

D couper la partie qui interf re avec le d marreur

int gr du moteur pour installer la platine carbone option

VSW2 (vendue s par ment).

Cortar la zona que contacta con el arrancador manual
para instalar la Placa Superior Carbono VSW002.

31 A8y kL) »/r—2 [ Throttle Linkages
GasgestSnge / Tringlerie de gaz / Varillaje de gas

@)omm R kvssi—

Stopper  Stellring

@ Arretoir  Prisionero
,,,,,,,,,,,,,,,,, 1

@zov Ly vr—ony R
Throttle Linkage Rod
Drosselgestaenge
Tringlerie de gaz
Varilla de gas

3x3mm v hrER
Set Screw  Gewindestift
Vis BTR 3x3mm  Prisionero 3x3mm

Ju—%oy R .
Brake Rod BremsgestSnge
Tringlerie de frein  Varilla de freno

2x10mm EX
Screw LK Schraube
Vis 2x10mm  Tornillo 2x10mm

k\\\\\\\\\\\\\\\\l\\ ffffffffffffffffff 1

IDZESF SN
Linkage Spring  GestSnge Feder
Ressort Tringlerie  Muelle Gas

T 1

Vsa N

2x10mm

Y avFa—7J(5mm)
Silicone Tube (5mm)
Silikonschlauch (5mm)
Durite de silicone (5mm)
Tubo silicona (5mm)

3x3mm

e | %Dy b %,
4l Cut off shaded portion.

Schneiden Sie die schraffierten FISchen heraus.

Coupez la partie gris e.
Corte la zona oscurecida.

Y THT 55 (THITE,

Il Ensure smooth, non-binding movement when assembling.

Das Teil mu§ sich leicht bewegen lassen.
La pi ce doit pouvoir pivoter autour de la vis.

Asegoerese que la pieza se mueve suavemente.

1 1L,

L I Temporarily tighten.
VorlSufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

20




A
ﬂ €

(&)

6,7 T
],

% . 7 7 A

I )

o .2 m:m < [
LI & I
£% 53 B/
£> . o3 —
mm hh;mvnmmu \44
o ke &) )
£ BB <

E'Z2 7

Fe| +eges \\@5
N8| MOEES Q —

[=) Ro€g~ IZ2 VJ \.
| £ 0355® AR(NI fl
.ﬁ_“ m.wswwm = \¢
Lo sl 3353 g
22| ng®es = s=y
.Pv% __._mmwd I@l\;
N O (1= o 7 W
S Eh Iz <O\

§| ngkis (ToosevTesyy
KO| nE£§53g S A
Al J5295 =7 a\\\‘. > -

NOhOo & A7 OK S
C) Y RN

10 20mm

IEHETHY T B,
Cut the fuel tubing to the proper length, as shown in the drawing.

Treibstoffschlauch zuschneiden, wie dargestellt.

G F1—TET ISV ET TSI

BR¥L A o BR#F 21— T / Fuel Tank, Fuel Tube
Der Tank / R servoir Durites / Dep—sito y tubos

D couper les durites " la bonne longueur comme indiqu .

Cortar los tubos con la medida indicada

L) -———

Al |

/

e

3x10mm

3x10mm TPHSEXR
TP F/H Screw
SK Treibschraube

Vis TP F/H 3x10mm

2

ornillo 3x10mm TP F/H

21



Placer le piston en position
basse puis remplir

V doucement d ' huile.

0~1mm

Tire del pist—n hacia abajo

| > W% UIZhSE. Hisht:
FaLEsELY, WG3%

AT,

Put @ onto @ wipe up any

T8 2 , @78V h iy
34 A > s\— | Shock Absorber / Sto§dSmpfer | .For Fjomﬁﬁ .Fjor Fﬁiar
Amortisseur / Amortiguador : Vorne Hinten
i Avant Arrire
58mm R—LI> K (L) E2.5 | Delantero Trasero X
Ball End (L) Kugelpfanne (L) | | > | ) —
Chape (L) R—tula (L) \ 1 G2 @
SN | #14mm
,,,,,,,,,,, 2 = | approx. 14mm
G1 | | ca. 14mm
s @ ! environ 14mm
W ri—sx Tk =] ! O aprox. 14mm
Shock Shaft ‘-‘\ [ .
Kolbenstange |::>
Tige d'amortisseur
Eje amortiguador @/ |
i i) | BT RCEEEE. oA, ooz bR
”””””” 4 = E2.5 : Cover the shaft with cloth X Vorne
G2 A—JLT> K (S) "é’ ) | before griplping it with pliers. Avant
Ball End (S) Kugelpfanne (S) | SchYtzen Sie die Kolbenstange Delantero
Chape (S) R—tula (S) E25 EYYY  E-ing : mit etwas Stoff oder.Papier. g
E-Ring E25 Clips2.5mm ClpE25 | ! Pour ne pas rayer avec la pince, prot gez 2 For Rear
7777777777777777 > @ | la tige avec du papier ou du tissu. X Hinten
********************* 8 \ Cubra el eje con un trapo para Arrire
| evitar rayar el eje. Trasero
N o & ! 5 —ER DAL S 1 .
% 73— [ Shock Absorber / Sto§dSmpfer | | %O BEDUEFTAALERT. | ® 2 >0y b
. . 1 ! =
Amortisseur / Amortiguador X up to the brim. | X Xorn(te
> EXRVETH A4 DSmpfer nochmals bis ! van
1% ! ! Delant
g”’f 2EOEBETANS, ) — zum Rand Ibef\_(llen. | elantero
I Pull down the piston and : @ s-! Ajouter.dell hu",e encore : >V
Hile slowly fil in ol | I une fois, jusqu ' au niveau. X For Rear
Aceite Kolben nach unten ziehen, ! Q Rellene de aceite hasta el borde. :er]itfg
langsam mit ... befUullen. | G3—2=] | Trasero
I I
|
|
I
I
1

y rellene con aceite.

EFX k> Piston

Kolben Piston Pist—n

I

I

I
PoKYETEE, [KiBELD.
Then, gently move the piston up and down :

to get rid of air bubbles. \
Bewegen Sle den Kolben langsam auf und
I

I

|

|

I

I

I

b
U

ab, bis keine Luftblasen mehr Im ...I sind.
Puis, actionner doucement le piston de bas

en haut, afind" liminer les bulles d ' air.
Ahora mueva el pist—n hacia arriba y hacia

abajo para eliminar las burbujas de aire.

excess oil and screw on G3

|: together with @

Setzen Sie die DSmpferversch-
lu§ kappe auf und schraubcn
Sie den DSmpfer zu.

Wischen Sie ausgetretenes
...l vom DSmpfer ab.

Installer la membrane
le corps . supprimer
les exces d ' huile et visser
le bouchon avec G3.

Cologue la membrana en

, limpie el aceite sobrante
y coloque G3 enroscando .

sur

> X L—XZB S DERT S,
AL—=XZBhENE EIE,
FTANLEANET,

Ensure smooth piston movement.
Should a piston not move smoothly.

Der DSmpfer mu§ sich leicht bewegen
lassen, ggf. die BefYllung wiederholen.

S "assurer que le piston puisse op re
doucement. sinon.

Asegurarse que el pist—n se mueve
suavemente arriba y abajo.

N

( N

U IN— a [ WA=MAN::| |
3 6 5 v18 / Shock Apsorber/ Sto§dSmpfer A |
Amortisseur / Amortiguador Vorne ~ 5 :
Avant v‘ mm ,

Delantero 1

b B EommORA—H—FEALET, :

I

I

I

I

I

>

Use 2mm size spacer.

2 mm Spacer verwenden.

Utiliser la bague d'espacement 2mm.
Utilice el espaciador 2mm.

Uhad:t]

For Rear )

Hinten 2mm
Arri re V'

Trasero
=SSN
N =) 1mm

E&2mm&1mm

DAR—H—%FALET,
Use 2mm, 1mm size spacer.

2 mm, Tmm Spacer verwenden.
Utiliser la bague d'espacement 2mm, 1mm.
Utilice el espaciador 2mm, Tmm.

XY TEBHTCeEAND,
Compress the spring and install G6.
DrYcken Sie die Feder zusammen

und schieben Sie G6 auf.
Compresser le ressort pour monter G6.
Comprima el muelle e instale G6.

| AR N::|
For Front
Vorne
Avant
Delantero

| Rad::]
2 For Rear
X Hinten

Arrire
Trasero

2ty MEIZTS B, /

X2

Assemblez aussi souvent quOindiqu . / Repita las veces se—alad

Assemble as many times as specified. / Sooft wie angegeben zusammenbauen. /

as.

22




37 70> & 28— /Front Shock / Vorderer Dampfer
Amortisseur avant / Amortiguadores Delanteros ( )

5.8mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

® O

A= A
Front Shock
StoBdampfer, vorn
Amortisseurs avant
Amortiguadores Delanteros

38 1) % & > 73— / Rear Shock / Hintere Dampfer ( )
Amortisseur arrieére / Amortiguadores Traseros 2mm
@h5.8mm EOR—)L W
Pillow Ball

Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

® O

IJ*@*‘;},{_ /

Rear Shock
StoBdampfer, hinten
Amortisseurs arriére
Amortiguadores Traseros

23



T 7—%')—+—/Air Cleaner
Luftfilter / Filtre ~ air / Filtro de aire

.ooooooo
N

2 4+ / Wheels KA X /RA =)L
RSder / Roues / Ruedas BT 42y MR,
Body Set includes tires & wheels

Der Karosseriebausatz enthaelt
Reifen & Felgen

Le kit carrosserie est livr avec
les roues

El set de carrocer’a incluye
neumtticos y llantas.

@) 1 oF—rKoD
Inner Sponge
Reifeneinlage
Mousse de pneus
Esponja interior

~N

PR —LERLAENLFEREVNE A VIZLVNE, P2 AVERCV2EY RS —LERLCT,

Fit wheels inside tyres as shown.

Schieben Sie die Felge in den Reifen wie dargestellr.
Ins rer la jante dans le pneu comme indiqu .
Coloque las llantas en el interior.

Twist the tyre onto the wheel.

Gire la llanta.

Ziehen Sie den Reifen auf die Felge.
Faire pivoter la jante pour | ' installer.

> ZIENAYS1ME,
Marks face outwards.
Die Schrift zeigt nach au§en.
Harquage vers | ' ext rieur.
La marca hacia el exterior.

> EVAIEHThEAA Y ERA—ILODHERIC

BERERIER LEET %,

After fitting wheels to tyres, apply instant glue
as shown.

Setzen Sle dle Relfen auf die Felgen und lassen
Sie einen Tropfen Sekundenkleber In der Naht
zwlschen Reifen und Felge entlang laufen.

Apr s assemblage, collez le bord du pneu
sur la jante.

Apliqgue pegamento cianocrilato en la junta.

4ty MEITS ),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quOindiqu .
Repita las veces se—aladas.

P EREERITEET 5.

1Y Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento instantfneo.

x4

TLREEFITEET 5.

QEE Apply rubber type glue.
Gummikleber.
Collez avec de la colle a caoutchouc.
Aplicar cola de contacto

24




41 A4 ¥ &kA—)JL / Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumiticos y Llantas

XA ¥/ RA—ILIE

3

RT 1 £y MR,
Body Set includes tires & wheels
Der Karosseriebausatz enthaelt

TR\ <y
'/ff‘r&{\; < Rear >
G\ ‘ 7P < Hinten >
m&&,’fé’ P <Arrire >
) hfg\ﬁb.‘ 9
— ' < Trasero >

Reifen & Felgen R 4mm R
Le kit carrosserie est livr avec < 2 H = k> Lo AT LTRFTELET,
les roues < Front > A Remove when adjusting.
El set de carrocer’a incluye < Vorne > \\ :Strjger; Sie das gizjstSngelaus.|
neumtticos y llantas. etirer la commande pour la r gler.
<Avant > Afloje las tuercas de rueda.
< Delantero >

42 RT 1 / Body Shell
Karrosserie / Carrosserie / Carrocer'a

2x10mm EX
Screw P EHTOIRTAICEEREEMELES,
LK Schraube Adjust height to suit body.
Vis 2x10mm Hoehe gemaeB der Karosserie justieren

m\\\\\\\m\\\\\\\ ——————————————— 4 Ajustar la altura segcen la carrocera

Tornillo 2x10mm Ajuster la hauteur

2x10mm

2x10mm

2

EARLC&SICHITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c™t gauche comme le c™t droit.
Realice el montaje de igual forma en ambos lados.

25




43 7RT « / Body Shell
Karrosserie / Carrosserie / Carrocer’a

RFE1EY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carrocera

REEA G, /

Must be purchased separately! / Das Teil ist nicht im Bausatz enthalten!
Doit tre achet s par ment! / Debe comprarse por separado.

FEITE®DTE / Safety Precautions

Sicherheitsvorkehrungen / Mesures de s curit / Precauciones de Seguridad

@ ETHIE. BFRT 4 ZEFLTILEEIL,
@ TEDBFATOETIE. BMEORRIZHEY EFTOTHEPLOHZIL, @ Vermeiden Sie GelSnde, das:
U= TEIBEDERATNSEC A, ¥ mit Gras Yberwachsen ist.

@ Bedienen Sie Ihr Aqto, nur wenn die Karrosserie montiert ist!

M, B, BREOZNEC S,
@ EHMIC. FMOERENMBATHEONMERL TS,

@ Always run your car with the body shell fitted!
@ Do not run your car on ground:
¥ that is overgrown with grass.
¥ that is muddy, sandy or rocky.
@ Check all screws, nuts etc. on a regular basis for looseness.

¥ schlammig, sandig oder steinig ist.
@ tberprYfen Sie regelmS§ig alle Schrauben, Muttern usw. auf festen Sitz.

@ NOop rez votre voiture que lorsque la carrosserie est mont e!
@ NOop rez pas votre voiture sur du terrain:

¥ recouvert dOherbe.

¥ boueux, sableux ou recouvert de pierres.
@ V rifiez r guli rement la visserie.

@ Coloque la carrocer’a antes de rodar.
@ No utilice su modelo en terrenos con hierba alta, con barro o arena.
@ Compruebe peri—dicamente todos los tornillos,tuercas,etc.




A7 3 oR—YZEEFITSHEE / Installing Option Parts

Die Montage von Tuningteilen / Pi ces options (non-incluses) / Instalaci—n de piezas opcionales

. - XA % T MZIE No.VS033 R4 VT v T b (D4 Fa4¥A) i
No.VSW013 28> >y x A 2 v T FaBftI &35E No. VSWO15 1=/X—H LS v T b (T AR) £EAT S, (BI%)
Installing No.VSW013 Front One-Way Shaft. Use the No.VS033 Swing Shaft with wide tires or No.VSWO015 Universal
Einbau des Freilaufs VSW-13 Swing Shaft with a One-Way Diff. (Must be purchased separately.)
Installer la roue libre avant R f. VSW013. Antriebswelle VS-33 bei breiten Reifen verwenden oder Kardangelenk
Instalaci—n del Eje Oneway Delantero No.VSW013 VSW-15 in Verbindung mit einem Freilauf verwenden.
Pour installer la roue libre (R f.VSW13) utiliser les noix de cardan (R f.VZ79)

et les cardans homocyn tiques (R f.VSWO015).
VZ079 Utilice los Palieres No.VS033 con neumiticos anchos — los Palieres Cardan
VSWO013 No.VSWO015 Universal con el One-Way. (Se compran por separado)
2.6x5mm

GOtz L2T. Ry 5y 1 EHET S,
Adjust the backlash with the shims.

Spiel justieren, wie dargestellt.

Ajuster le jeu avec les rondelles.

Ajustar la holgura con las arandelas.

\ 3
~
P

VSWO013

P BBEEAT, NV I5v1E2RET S,
Adjust the backlash with the shims.
Spiel justieren, wie dargestellt.
Ajuster le jeu avec les rondelles.
Ajustar la holgura con las arandelas.

No.VSW004B h—R o F 2 /i—RXFT— (78> k) /—mVSWOMB

T 555G VSWO004B 3x12mm

Installing No.VSWO004B Carbon Shock Stay (Front). 3x6x2mm

Einbau der CfK-Daempferbruecke VSW-04B (vorn) K

Support amortisseurs avant carbone (R f.VSW4B) Wo142 K

Instalaci—n del Soporte de Amortiguadores VSW004B
Delantero Carbono No.VSW004B W0158 k}(@

VSW004B

3x6x2mm
W0142
y WO0158

e o o _ VSW005B
No.VSW005B h—HR> & 2 is—XF— (1) ¥) % 3%10mm k ?gfgxﬁ(ﬁm

BT 2HE &S g /Swooss
3x10mm

Installing No.VSWO005B Carbon Shock Stay (Rear). /

OV kFUR—
Front Shock

Sto§dSmpfer, vorn
Amortisseurs avant
Amortiguadores Delanteros

Einbau der CfK-Daempferbruecke VSW-05B (hinten)

Support amortisseurs arri re carbone (R f.VSW5B)

Instalaci—n del Soporte de Amortiguadores
Trasero Carbono No.VSW005B

\m VSWO005B
3x8mm(F/H)

7S \ VSWO005B

(2] S
0158 Pl %— W0142

)X N—
Rear Shock
Sto§dSmpfer, hinten
Amortisseurs arri re
Amortiguadores Traseros

X RIEBA SR, / FonvOREED, /
Must be purchased separately! / Das Teil ist nicht im Bausatz enthalten! Apply threadlocker (screw cement). / Verwenden Sie Schraubensicherungslack.
Doit tre achet s par ment! / Debe comprarse por separado. Appliquer du frein filet. / Aplique I'quido fijatornillos.

27



150-M4d

B EE I MEE / NOILYHOJHOO OHSOAM 5002 ©

<olpes op ele) >
<olpeJ Jon,og >
<xog QY >

< xog olpey >
<Y Gy >

1
I
! <elosel] >
| < ally >
< usuIH >

< IOJo|\ >
< JInsjo >
< JojowsbBunuuaigiap >
< auibug >

9

i

R e

< I9NeS OAIBS >
< Ioneg OMIBS >
<=\ )ad—fH>

- ﬂ _&M 10£26 ()

< X0QJeay) Jsjus) >
SYGAHAX—KAT>

AY
I
I
I
! <elayueleq >
| <jueay >
| <OuIop >
< [esjued [BluBI HIp Op Jape) > AAMMM_M.MN,,_MM w ! <juoi4 >
< esngysbeqaiien aeiw aiq > ! <J~<ogc>
|
|
A

06/}

3031dS3d
331Vv103 3ANA
ONNNHOIIFZSNOISO1d X3
M3IA d3a01dX3

E#HE @

28



5>f# [ / Exploded View / Explosionszeichnung / Eclat / Despiece

20> bk / Front/Vorne/
Avant / Delantera

3x6mm(R/H)\§ §—3x20mm(0ap)

<782 F7OXIL >
< Front Axle >

< Die Vorderachse >

< Arbre rigide avant >
< Eje Delantero >

V8020

N
>

@) vs055 )
@)vzi17 fvsozo

3x10mm(TP) 3x12mm

- Y,
- - (©—©9Vvso20
P (]
©Fz74 % N @vzoto

€9 Vvs020 \ ) S

(@) 92014-358

gﬁ 3x10mm(TP)

29




4 —7R+ A 73— / Servo Saver / Servo Saver /

vs1o1 @vso17
@ "5

2.6x8mm(TP)

i I e (O

@) vso16

(B -
)
-

Sauve-servo / Salvaservos G0 vso17

3x8mm(F/H)

VS017

-

U

@

@hvso17
GB)Wo158

F-C T

-C--A---==——
G

2\

VS101

(_

@8)vso17

®
5

&

<
[0}
o
purd
J

L @ -

__?/
®
<
n
2
>

*HhR w4 X/ Radio Box / RC Box /
Botier radio / Caja de radio

Qg @®vsoo7
@)vs031

2.6x25mm(R/H)

) VS051

3x10mm —L

3x10mm X
1
1
|

——
g <

VSO26

92638

30




8 —FKv 4 X [ Center Gearbox / Die mittlere GetriebegehSuse /

Carter de diff rentiel central / Caja central

N 92051

VS102 }
2.6x4mm 2.6mm

@)vsio2

@49 VSW030-01
2.6x10mm (cap)

N (VZW010-01)

3x6mm(F/H)

I > ¥/ Engine / Verbrennungsmotor /
Moteur / Motor

@ vrv—ty bE, COBHD—KRO

Iy FRILDBERAFRTNET,

In the Chassis Set, Pinion Gears are
already assembled with clutch bell.

Im Chassis-Kit sind die Motorritzel auf der
Kupplungsglocke vormontiert.

Sur le ch%ossis, les pignons de cloche sont
d " mont s sur la cloche.

En el modelo de chasis solo, los pi—-ones
ya vienen montados en la campana de embrague.

4x4mm
(% vzos7
?7 3x3mm
N N
VZ086 %
[}
I

3x8mm

E/2.6x12mm

BRGO11
VS058

3x30mm(Cap)

31




1) % / Rear/Hinten/
Arrire / Trasera

3x15mm(Cap)
3x6mm(R/H)

3x15mm(R/H)
{0 vzoos \E

e
3x1 Omm(TP) m 1284

<Y¥T7>

< Rear Differential >

< Hintere Gear Differential >
< Diff rentiel Arrire >

< Diferencial Trasera >

N _aD—(C)1284

284
- "||\|‘ -

32




5 7 Xy / Differential / Gear Differential
Diff rentiel / Diferencial

M. BRGOOS

<Y¥F7 >

< Rear Differential >

< Hintere Gear Differential >
< Diff rentiel Arrire >

< Diferencial Trasera >

<72 F7HURIL >
< Front Axle >

< Die Vorderachse > (9—TVvzo12
< Arbre rigide avant > ®
< Eje Delantero >
VS001
VZW020-01
(9BRG00S VZ012
N
N
~ 601 Vvs002 . =
> 5 VS001
N b J
@ \\ Q\/\\
N )
[— 92051 . V8002
[o s N 2.6x12mm(TP F/H)
\ (8)vso003 . %/
N A
SR N - 3 VS003
2.6x12mm(TP F/H)%\ =N ®vso02 N
) A 0051 (3 VS002
2 o N
VS001 N .
) N
= @ —_@vzor .
AY

i @Vs102 N BRGOOB
=X
N vzo12 \\

A > 7X— / Shock Absorber / Sto§dSmpfer
Amortisseur / Amortiguador

W5161—ZBL

<)X HEIR— >

< Rear Shock >

< Sto§dSmpfer, hinten >

< Amortisseurs arrire >

< Amortiguadores Traseros >

W5161

<7AVEFUN—>
< Front Shock >

< Sto§dSmpfer, vorn >
< Amortisseurs avant >
< Amortiguadores Delanteros >

33




AARFi8x—Y SPARE PARTS

IN—YE NAE (F—No.& A% | K E Ml |k Fix
Part Names Quantity (F5A) | FHH
TIT—R
VS001 Differential Case D@ ®x2 473 310
2.6x12mm TPE X ?2
2.6x12mm TP Screw X 8 (Frid)
Yo ¥Xr4y k(40T)
VS002 Ring Gear Set (40T) ®® x2 683
TI2o3A 2k
VS003| pifterential Joint ®x2 578
oA=Lty +
VS004 Center Bulk Set @® x1 473
2RI SYFLa—
V8005 2nd Clutch Shoe @ @ x1 945
1R /8—F ¥ (517T)
VS006| 1t Spur Gear (51T) @ x1 420
25 R /8—F 7 (46T)
VS008B| 51d Spur Gear (46T) @ x 1 788
DUz AR)—T
vS010 Oneway Sleeve @@ x 1 ahteTHER 473
VSO11 g,r% é rTag [S 1 Use Together with. 505
IJL—FTv T bty b X3mmEy FER
VS012| Brake Shaft Set ®@x1 3ammseisoen 1| 578
Y=kt 4 A=Y v T by PA
VS015| Servo Saver Shaft Set A x1 525
Y—Rt 4 R\=S % T by FB
VS016| Servo Saver Shaft Set B| 40 X 2 368
H—RE A /\— @) @9 @9 6D 6 x 1
VS017| Servo Saver x4 368
AR v T kUM
VS018| Bevel Shaft (small) | 6 x2 630
vsoig| 2B R/SLT Yk [6) @ 63 € 60 x 1 505
Front Bulk Set X2
JOY MR7—Lty [ 6D @ @0 x2
VS020| Front suspension Arm Set @) x6 x8 630
RA T % Tk
VS023| Giing Shaft x2 630
1 ULty bk
VS025 F{e:r/BUII?SetJ x1 ®x2| 525
FU—RF—t v k x1
V8026| Shock Stay Set @x2 473
vsozr| g bt B s 525
2B a—RILF— dxdmmty FER
V8032 514 Shoe Holder X1 fdmm SetSerew X 1| 473
TU=%Y%7 by b (FW-05S)
VS052| Brake Shaft Set (FW-05S) | 82 83 @ x 1 368
3x3mmt v FEX X1
3x3mm Set Screw
A v Y— (FW-05S)
VS053B)| ftain Chassis (FW-058) | 5 X 1 3675
JOY FHRIw Tk
VS085| Front Suspension Shaft W @ x2 630
EU>Y (E25) | o
E-ring (E2.5)
23A41KRA—IL
VS057 Flywheel Set @) x 1 1050
vsoss| 22759 T @ x 1 1050
VZ115| 138+ (0. 8M/21T) @ x 1 EhegTHER 595
-21 | 1st Gear (0.8M/21T) Use Together with.
VZ116 | 2;& ¥ (0. 8M/26T)
26 | 2nd Gear (0.8M/26T) | @ x1 525
H—Rrk—> @ @) @ @ x 1
V8101| Servo Horn 20 Q6D x 2 315
A= ¥ Tk 29 @) @) @ x 1
vS102 Ce;ter Shfft - x4 — 315
AN =N S v 8x6mm<
V8103 pijot Shaft @ x 1 gygmm Shim X 1| 420
vstos| By EEY b @ @ D ® @ x 1 315
3x3mmt v FEX X1
3x3mm Set Screw
VSWO30| 22E=F779F27Y v (47 HGSI5RR)
-01 2 Speed Clutch Spring (Soft / For GS15R) x2 263
YNGR T7—LEy
VZ004C | Reqr Suspension Arm Set X2 630
2OV PV IILT—L4
VZ005 Front Knockle Arm @Bx1 ®x4 525
X7y TS54 k
VZ006 | Rear Upright x1 525
ININ—
VZ007 | Bmper @ dx1 @x2 420
FS4T7yvv—ty b @ x1
VZ010| prive Washer Set @ @ @ @ x4 420
FTIXNYEY b+
VZz012 Differential Gear Set ®2® @xs 945

IN—YE

Part Names
RA—ILI¥ T by b

% FOR JAPANESE MARKET ONLY.

NAE (F—No.& A
Quantity

ﬁ)‘

S TE fifli | Kk Fik
(Bi3A) | F58

VZ013| \wheel Shaft Set ® @x2 630
Yyo7—HRI v Tk
vzo18 Rear Lower Suspention Shaft x2 315
JLAYRUN—(T59Y)
VZ022BK Urethane Bumper (Black) @ x 1 420
XIS —RT—HRILE—
VZ086 | \ffier Stay Holder x1 420
XIS—RT—
VZO87 | \uffier Stay @ x3 315
JRAY YR TL—+
vZ117 Front Suspension Plate x1 210
VZW020| 7Y hFIH5—R V=)L
201 | Front Differential Case Seal| ® X 4 368
IEINy B2
FM359| 15t Housing @ x1 1365
IJL—FT4RY
IF133 | Brake Disk @ x2 578
IJL—FT4R7EY +
IF134 | 5 ake Disk Set @ x2 @ @ x4 | 1260
V=L ERT ) U4 (5x10x4)
BRGOOT| Shield Bearing (5x10x4) | @ X 4 1050
V=L ERT ) V% (5x8x2.5)
BRG002| el Bearing (5x8x2.5) & X 4 1050
V=L ERT ) U4 (8x14x4)
BRGO04| Sheld Bearing (8x14x4) x4 1050
V=L ERT ) U4 (6x12x4)
BRGO06| Sheld Bearing (6x12x4) x2 1050
Y=L ERT Y U5 (12x18x4)
BRGO08| Shield Bearing (12x18x4)| &9 X 2 1890
Y=L RRT Y VY (8x12x3.5)
BRGO11| Shield Bearing (8x12xa.5)| & X 2 1050
Y=L ERT Y VT (10x15x4)
BRGO14 Shjeld Bearing (10x15x4) x2 1260
RRILO¥ T+
BS107| gavel Shaft @x6 578
RT4ID2 b
FT22B Body Mount @ @x2 420
ImmtE OHrR—)L
FZ74 | 9mm Pillow Ball x 3 263
oyry
ORGO5| o_fing @x10 420
F—/N—alLwv bk xtimm7 v v —
UM213 Tapered Collet @ x 1 7x11mm Washer X 1 263
oyrvityk
W5018| 3_ing Set x4 368
L—> U5 28—8S @ @ W MW
W5161| Racing Shock SS © @@ ® > 2| 1260
EUVY (E25)  ,
E-ring (E2.5) X
5.8mmE OR—/L ($8)
1284 | 5'gmm Pillow Ball (Silver) | @9 X 8 210
A5—LJavFa—J
1790 Color Silicone Tube @ x1 420
By KR kysi—
1808 | Rod Stopper x5 263
RIS—HRT Y k
6591 | Muffler Gasket @ x5 210
GXR-15T v
74016 | GXR-15 Engine @ x 1set 13650
A F—AKRYD
92013 | nner Sponge B x2 210
IF7—H—F—
92023 | Air Cleaner i) x1 420
I7 =Y —=F =RV
92023-1| Ajr Cleaner Sponge x3 315
2x11mmE >
92051 | 5% 11mm Pin @ x10 315
¥R 4 75cc
92301 | 75¢c Fuel Tank B x1 1050
M#ATI5—V34V b4 T
92601BK] Heat.resistant Muffler Joining Pipe @ x2 840
AFyvTEY
92638 | gnap Pin x 10 210
TARDITL—F Ny KR
92696 | Brake Disk Pad @®x2 315
YAVY PRI =T 55—
92971 Silent Streak Muffler @ x 1set 1260
<=/R—IJL K
92972 | Manifold @ x 1 630
92985 N—=RITL—F%354=2Y @ x 4 420

Hard Brake Lining

210
—f&
(#i2)

*Y FOBRDO—BBITIFRARTR—Y E LTHRFLTWEWLIAHY F7,
REATRA T avnR—YERFELTVETOTEELRD LS,
Some of the parts included are not available as spare parts. Purchase optional parts instead.

34




Part Names

D2 AMGA )Lt T ACLKRT 4
D2 AMG Mercedes CLK Body Shell

| "N

R7+1 BODY SHELL

Quantity
T4, TFH=, 94 V9, IRF VT Y=
Body, Decals, Wing Spoiler, Masking Sheet

B (F—No.E A | K E(
(FtsR)

2625

ARUH=TH—Ib (D2CLK A TR)
Sponsor Decal (D2 CLK Mercedes)

Th=I, RRY—Th—)L
Body Decals, Sponsor Decals

1050

39172

HZA FA—LERNSXKT ¢
Castrol MUGEN NSX Body Shell

T4, Th=, 94 V5, I2% VG Y—+
Body, Decals, Wing Spoiler, Masking Shest

2625

39172
-1

ARSA=TH=IL (AR bE=INSX)
Sponsor Decal (Castrol NSX)

Th=N, AR Y =T A=
Body Decals, Sponsor Decals

1260

39173

YRL—a LAy hC5-RRT 4
Chivolet Corvette C5-R Body Shell

T4, Th=N, 94 VG, IRFVT Y=
Body, Decals, Wing Spoiler, Masking Sheet

2625

39173
-1V

ARUA=Th=) (YRL=TAy hC5R2002)
Sponsor Decal (Chivolet Corvette C5-R 2002)

Th—I, R Y—Fh—)L
Body Decals, Sponsor Decals

1050

39174

ZEROY Y 5—LVhRT «
ZERO McLaren Body Shell

T4, Th=I, TAEVT Y=+, T71=Y
Body, Decals, Masking Sheet, Plastic Parts

2625

39174
-1

ARVH=T A=)V (ZEROV ) F-LV)
Sponsor Decal (ZERO McLaren)

Th=N, ARH—=TH—b
Body Decals, Sponsor Decals

1050

39179

ANA 54 VGT-RART 1
SKYLINE GT-R Body Shell

RT4, TH=I, TREVT V—b
Body, Decals, Masking Sheet

2625

39179
-1

ARUA=T = (DY =99 Ah4 54 V)
Sponsor Decal (CALSONIC SKYLINE)

Th—I, R Y—Fh—)
Body Decals, Sponsor Decals

1260

39184

HAMI—L FARR—TFHT 4
Castrol TOM'S SUPRA Body Shell

R4, Th=I, 9405, IRFVT Y=}
Body, Decals, Wing Spoiler, Masking Shest

2625

39184
-1

ARUAF=TA=-D (AR E-) FARR=T5)
Sponsor Decal (Castrol TOM'S SUPRA)

Th—I, ARVY—Th—I
Body Decals, Sponsor Decals

2100

39241

A I—IVTARSTRT 4
VAUXHALL ASTRA Body Shel

T4, Th=, 94 05, 32% 5=+
Body, Decals, Wing Spoiler, Masking Sheet

2625

39241
-1B

ARA=TH=N (T 7 T-NT A7)
Sponsor Decal (VAUXHALL ASTRA)

Th=I, R Y —Fh—
Body Decals, Sponsor Decals

1890

39242

NSX 2002 R7 «
NSX 2002 Body Shell

T4, TA=, 94 V5, TRFVG Y=
Body, Decals, Wing Spoier, Masking Shest

2625

39242
-1

ARUHF=T AL (8] NSX 2002)
Sponsor Decal (MUGEN NSX 2002)

Th—I, RRVY—=Th—)L
Body Decals, Sponsor Decals

2100

XaU £V E 2—77 ORTA[No391B4NAR hO—)L FAAR—T 5 E£ETT,
*No.39184 Castrol TOM'S SUPRA Body Shellis same as *au CERUMO SUPRA 2002 Body Shell".

2625

39243
-1

ARYH=Th=Il (@U £ILE R=77 202)
Sponsor Decal (AU CERUMO SUPRA 2002)

Th—, AR =T h—)L
Body Decals, Sponsor Decals

2100

39247

T3R8 44457 KRURNY 1O1GTRAT 4
PLUS @ TASAN ADVAN PORSCHE 8 GT3R By Stel

RT4, Th=, 94 V5, IAFVT Y=+
Body, Decals, Wing Spoier, Masking Shest

2625

39247
-1B

ARA-TE-B{TIRE 54507 RiUbY L8HGTH)
Soor D (LS THSHN ADVANPORSCHE 1 6T

Th—I, RRVY—Th—)L
Body Decals, Sponsor Decals

2310

39248
-1

ARSA=TH— I (WAVI NISHO 6T-R)
Sponsor Decal (XANAVI NISMO GT-R)

Th—I, ARVY—Th—I
Body Decals, Sponsor Decals

2310

39249

CLK DTM 2002 AMGA L £ 7 AT 4
CLK DTM 2002 AMG Mercedes Body Shell

T4, TH=N, 94 VG, IRFVT Y=
Body, Decals, Wing Spoiler, Masking Sheet

2625

39249
-1

ARUA=T =1 (CLKDTH 202 AUGA 7 R)
Sponsor Decal (CLK DTM 2002 AMG Mercedes)

Th—I, AR —Fh—I
Body Decals, Sponsor Decals

2100

Iyl

F570-2—73 ORTA ENoSYIB4NHA -1V FARA—TF ELETT,

*No.39184 Castrol TOM'S SUPRA Body Shell is same as "ESSO Ultraflo Supra Body Shell".

2625

39250
-1

ARA=Th=h(Ly b5 70-3-77)
Sponsor Decal (ESSO Ultraflo Supra)

TA=N, AR =T H—
Body Decals, Sponsor Decals

2100

ki
FHH
210

(Ftid)

VZB007
GM

N—Y4%
Part Names

BERRRT £y b KLz 911 GT2/Ho A %)

Complete Body Set / Painted (PORSCHE 911 GT2 / Gun Metallic)

VZB007
w

BESHART Y b KLz 911 GT2/RT4A H)
Complete Body Set / Painted (PORSCHE 911 GT2 / White)

b PAINTED COMPLETE BODY SHELL

39251

N—Y4%

Part Names

NSX 2003 /R T 1
NSX 2003 Body Shell

* FOR JAPANESE MARKET ONLY.

HNE (F—No.&EAK) |k E

Quantity
T4, Th=, 94 25, 32% 05—+
Body, Decals, Wing Spoier, Masking Sheet

(Ft3R)

2625

*FEE
FHH

210

39251
-1

ARYH=T 1= (GZOX BR NSX 2003)
Sponsor Decal (GZOX MUGEN NSX 2003)

Th—I, AR —Fh—L
Body Decals, Sponsor Decals

1890

(Ftid)

39252

—RAEJT7 LT 43502 KT 4
NISMO FAIRLADY 350Z Body Shell

T4, Th=, 94 V5, RAF VT Y=+
Body, Decals, Wing Spoiler, Masking Shest

2625

39252
-1

ARA—FI-L AT LT LA B0
Sponsor Decal (NISMO FAIRLADY 3502)

TA=N, AR =T H—)
Body Decals, Sponsor Decals

2310

>Mobil

1 NSXD 7R T + [£N0.3925

1MNSX 2003 & #BETY,

*N0.39251 NSX 2003 Body Shell is same as "Mobil 1 NSX Body Shell".

2625

39253
-1

ARUH=TH=Jl (Mobil 1 NSX)
Sponsor Decal (Mobil 1 NSX)

Th—I, R Y —Fh—
Body Decals, Sponsor Decals

2100

39254
-1

ARA=TH=I (79 KTV R-77)
Sponsor Decal (WOODONE SUPRA)

FTh—I, RRY—=Th—)L
Body Decals, Sponsor Decals

2625

Xy k7

YA=T7 ORTA1ENo.3Y1B4DN A b A=) FARA—T 5 E£BTT,
*No.39184 Castrol TOM'S SUPRA Body Shell is same as "WOODONE SUPRA Body Shell"

2625

39255

FILT7 156 GTART «
ALFA 156 GTA Body Shell

AT, FH=, 94 V9, IREVTV=b
Body, Decals, Wing Spoiler, Masking Sheet

3150

39255
-1B

ARSA=F=I (777 15 GTA A=1{-2000)
Sponsor Decal (ALFA 156 GTA SUPER 2000)

Th—I, AR —Fh—
Body Decals, Sponsor Decals

2100

39256

EFa-VEy 7= GTRAT(
MOTUL PITWORK GT-R Body Shell

R4, TFh=I, 9405, IAFVT =}
Body, Decals, Wing Spoier, Masking Shest

2625

39256
-1

AhoA-7h-b(EF1-LEY h)-F GTR)
Sponsor Decal (MOTUL PITWORK GT-R)

Th—I, RRVY—=Th—)L
Body Decals, Sponsor Decals

2310

39257

BMW M3 GTR R 7 «
BMW M3 GTR Body Shell

T4, Th=, 94 V5, I2% 5=+
Body, Decals, Wing Spoier, Masking Sheet

3150

39257
-1

ARUH—TH—I (BMW M3 GTR)
Sponsor Decal (BMW M3 GTR)

Th—I, AR =T h—)L
Body Decals, Sponsor Decals

2310

39258

NSX 2004 R7 «
NSX 2004 Body Shell

T4, Th=N, 4 V9, IRFVT Y=
Body, Decals, Wing Spoier, Masking Shest

3150

39258
-1

ARUHF=TF A=) (27 UNSX 2004)
Sponsor Decal (EPSON NSX 2004)

Th—I, RRVH—=Th—)L
Body Decals, Sponsor Decals

3150

39259

A= 408N LRT 4
CALSONIC IMPUL Z Body Shel

K74, Fh=1, 94 V5, IRFVT Y=+
Body, Decals, Wing Spoier, Masking Sheet

2625

39259
-1

ARA=FA=MANYZ9T 42180 1)
Sponsor Decal (CALSONIC IMPUL 2)

Th—I, AR Y—Fh—
Body Decals, Sponsor Decals

2310

39260

RIS T 911 GT2RT 4
PORSCHE 911 GT2 Body Shell

R4, Th=I, 9405, IAFVT =}
Body, Decals, Wing Spoier, Masking Shest

2625

39260
-1

TA—IL (R 911 GT2)
Decal (PORSCHE 911 GT2)

Th—IL
Body Decals

840

%45 J=IBICCT A b7 —RDRT 4 [INo.302410T+ 7 =T A b5 L ERTT,
*No.39241 VAUXHALL ASTRA Body Shell is same as ‘VAUXHALL BTCC ASTRA COUPE Body Shell".

2625

39262
-1

A= =D (545 J-IBTCCT A b3 =K 2004
Sponsor Decal (VAUXHALL BTCC ASTRA Coupe 2004)

Th—I, RZRY—Fh—L
Body Decals, Sponsor Decals

2205

MTAKATA EZ NSXDRT « [EN0.39258 DNSX 2004 & #3ETT,
*No.39258 NSX 2004 Body Shell is same as '

"TAKATA DOME NSX Body Shell".

3150

39265
-1

ARVY=Th—I (TAKATA E% NSK)
Sponsor Decal (TAKATA DOME NSX)

Th—I, AR =T h—)L
Body Decals, Sponsor Decals

2310

KEF1—

WEY FT—IIDKT 1 [EN0.39259D AN Y =9y 4 Vs TEHBETT,
*N0.39259 CALSONIC IMPUL Z Body Shellis same as "MOTUL PITWORK Z Body Shell".

2625

39267
-1

ARUA=T A= (EF2-IEY h7-5])
Sponsor Decal (MOTUL PITWORK 2)

TA=N, AR Y =T H—b
Body Decals, Sponsor Decals

1890

VZB008

ATVE ]
Part Names

FRERRT Y b (R/ULL 2T Ly WRC 2004)
Complete Body Set / Painted (SUBARU IMPREZA WRC 2004)

K E i
(Ftid)

5040

VZB009

BRERTEEART Y b (BW
Complete Body Set / Painted

M3 GTR)
(BMW M3 GTR)

5040

* FOR JAPANESE MARKET O

*FE
FHH

N—y%
EUR\EINES

| "

Quantity

B (F—No. EAH) |k Eff
(Fiid)

73111 z;ojs;: RajcmngIaé;ZF(l)JZJI 20% ggzo/o:ni;o?n:tsageu 7P| 3990
73112 }z;ojs;m: RZ;mngIar)mst% 30% ggz;;:nirro?n;r?ég: 71 5040
20| TR
607003| Ty Fusi 556X Formul | 305 nvemetiane, | 3780

*FiE
FH

ATV E A
Part Names
pA—F 72I)L20EX-Formula

ANE (F—No.& A%
Quantity
20%= kB ¥2.51)y ML

* FOR JAPANESE MARKET ONLY.

* 7 fifl
(Fiid)

Platinium Team Blend Fuel 20

20% nitromethane

607005 Tornade Fuel 20EX-Formula | 20% nitromethane 3570
EVRA=TH—=ANT=20|20%= 0O ¥3.8Y v FJL

616061 Monster Force Power 20| 20% nitromethane 3780

MH4020T Platinium Team Blend 72T )L20| 20%= +01 ¥3.81) v kL 4725

* ik
FHx

37



ASVE
Part Names

| "

Quantity

& (F—No.& A%

24+ TIRE

(%R

AYyor4x¥ty b+
92441 gjick Tire Set 525
AYyhaL4% (N T yT)
92442 | 5jick Tire (high grip) 893
92442 | 21984 % (N 5] T#25) 1050
-25 | Slick Tire (high grip #25)
92442 | Y9784 % (N 51) v T#30) 1050
-30 | Slick Tire (high grip #30)
92442 | 29 84X (N 51) y T#40) 1050
-40 | Slick Tire (high grip #40)
LR RAUVE PPV L)
92552 Tire (Classic Patterm) 630

*%L

ATVE
Part Names

* FOR JAPANESE MARKET ONLY.

| MZE (F—No. & A%)

Quantity

(fRJ_)

92014 [ VA1) 24 8 4 ¥ M-25MN 1155
-25B | V-Slicks Tire M-25MN

92014 VA1) 5% 2 4% M-30MN 155
-30B | V-Slicks Tire M-30MN

92014 VA1) v % 2 1% M-35MN 1155
-35B | V-Slicks Tire M-35MN

92014 [VZ ) 95 3 4 M-40MN 1155
-40 | V-Siicks Tire M-40MN

Um5TLAAY (IR 97/ N | 2/BA Y
AGTOO1| o4 Ragial Tire (Semi Slck Tire A) 2pcs 630
AGTOO1| B J7M3 (7 (H3R1 9/ ) [MBRY A —BRH | oo
S 24mm Radial Tire (Semi Slick Tire A)| 4pcs Glued and shaped on a wheel

(Bd)

ATV E

Part Names

| HNA (F—No.& A

Quantity

w4 —JL  WHEEL

*Eﬁﬁ *FiE
(FiA

) | FHH

ASVE
Part Names

* FOR JAPANESE MARKET ONLY.

<26mmig> <WIDTH 26mm> <24mmig> <WIDTH 24mm>

| HNA (F—No.& A

Quantity

Sk 7 fifli | k Fik
(BiA) | FH8

92015 R =)L (12KZKR=% | B) | 26mmiE 2EAY 420 | 210
BK | Wheel (12-spoke / black)| Width 26mm  2pcs e
7=k A=)(Fv>a / B)| 26mmig
92445 | Golor Wheel (mesh / white) | Width 256mm 420 |(#32)
92445 | H7—HRA=I (A y¥a / B)| 26mmiF 420
B Color Wheel (mesh / black) | Width 26mm
92445 | h7-HR4=h(Fyya [ v 44) | 26mmiE 420
G | Color Wheel (mesh / gunmetallic) | Width 26mm
92445 | h7-K-h(AyYa [ BRTLVY) | 26mmiE 420
KO | Color Wheel (mesh / F.Orange) | Width 26mm
92445 | h7-R=b(*yya [ #4y99hi-) | 26mmiE 505
MS | Color Wheel (mesh / metallic silver) | Width 26mm
92445 | h3=H{ = (FyY1/Ybii=Xy¥) | 26mmiiE 595
S Color Wheel (mesh/silver chrome) | Width 26mm
92446 | #-)(165A7=9 | 13199 Y1) | 26mmitE 505
MS | Wheel (16-spoke / metallic silver) | Width 26mm
92446 | A =)L (16RRK—4 / A)| 26mmiE 420
W | Wheel (16-spoke / white)| Width 26mm
92556 | R4 —)L (BRXR—% | &) | 26mmiiE 420
BK | Wheel (8-spoke / black)| Width 26mm
92557 | R = (T4 ¥—1 Y )b13—) | 26mmiE 595
S Wheel (wire / silver) Width 26mm
92558 | K4 Ik (6RAR—Y / YIbi\=)| 26mmiig 505
S Wheel (6-spoke / silver) | Width 26mm
R —)L (BRRR—% | H) | 26mmig
92561 | Wheel (5-spoke / white)| Width 2me 420
92561 | R4 —)L (5AZR—% | &) | 26mmiiE 420
BK | Wheel (5-spoke / black) | Width 26mm
92561 | KA —)L (5ARRKR—% |/ &) | 26mmiE 595
G | Wheel (5-spoke / gold) | Width 26mm
. 1 oF—RKRY

ATVE A
Part Names

Quantity

M (F—No.& A%

(FiA)

92013 mn/e?_s;cf;;;-/ v 525
92906H | B Mold e () | 4 ? 735
92906M Fb{acTré;l)l\}olt):I[’I;;ﬁ;r‘{ )<M) iﬁ? ’ 735
929085 | Koo e (0) | 4 735

i

210
—f2
(Bid)

38

92012 I7AAUKA =), (15KAK~ | &) | 24mmiE 420
BK | Aero 24 Wheel (15-spoke / black) Width 24mm

92012 | 7024k =) (15K2H~% | B)| 24mmiE 420
W | Aero 24 Wheel (15-spoke / white) | Width 24mm

92012 | I7RAK( I (1552%~7 &) 24mmig 8AAY 1050
-8BK | Aero 24 Wheel (15-spoke / black) Width 24mm  8pcs

92012 | 17024k~ (155AK=7 [ ) 24mmiig SEAY 1050
-8W | Aero 24 Wheel (15-spoke / white) Width 24mm  8pcs

92012 | T7n2f{ - (15528~ | EEY')-V)| 24mmiE 8EAY 1050
-8KG | Aero 24 Wheel (15-spoke / F.green) | Width 24mm  8pcs

92012 | 172 -0 (15KAh=5 | BEE D) 24mmitE 8EAY 1050
-8KP | Aero 24 Wheel (15-spoke / F.pink)| Width 24mm  8pcs

92012 | 17muf( - (15kA%-1 | E%4I0-)| 24mmiE 8EAY 1050
-8KY | Aero 24 Wheel (15-spoke / F.yellow) | Width 24mm  8pcs

92016 | KA =)L (1 ¥ T Ly [ £)| 24mmiE 2EAY 505
GL | Wheel (Impreza / gold) | Width 24mm  2pcs

AGHO01 | R4 —JL (6XRK—% / B)| 24mmiE 8EAY 1050
-8W | Wheel (6-spoke / white) | Width 24mm  8pcs

AGHO01 | R4 —JL (6XRHR—% / B)| 24mmiE 2EAY 420
W | Wheel (6-spoke / white) | Width 24mm 2pcs

VZHOO01 | /R4 — )L (6RRR—% | &) | 24mmiE 420
BK | Wheel (6-spoke / black) | Width 24mm

VZHOO1 | R4 =)L (6ARK—% | 51)=2) | 24mmiE 420
GR | Wheel (6-spoke / green)| Width 24mm

210
—f2
(i)

ss\

INNER SPONGE

* FOR JAPANESE MARKET ONLY.




j_ /r )[/ﬂ;E Oil * FOR JAPANESE MARKET ONLY.

mE N—Y% B (F-No.E AJD) | He TE A |k F N—Y% R (F-No. b AR) | e E A [k Fik AL T (F-No.L AF) |k M |k ik
No. | Part Names Qty. |G |24 .| PartNames Qty. | |[FH8 . | PartNames Qty.  |@sn) |FHH

SIL0100 S’,;fcfmf gﬁb(%)g)) SIL0S50 S/|;|)c:(|)nJe7r g,’,l’(%’&) SIL5000 S/IHC%;(:}- gi)lb((55ggg))

SL0150] St o ) SLOSOO| o o (oo, SIS0 Siicone Ol (6000

siL0200] Z0 27 giﬁ?(?(?f sLo700] 027 gjb(%g)) SILTO0| Siara g)i)ll’(%)gg))

o] Gyt sl SIS 1l [

suaow| SuaASE | | 5 R on| 2ol ST o || orsosks S g | o Siciinn| |2 e o

s L2 | w2 o = I

SIL0400 S’I;fc:c'm’j gﬁb(%)g)) SIL1100 S/I;chz(l);j gﬁb((111188; SIL40000 snll)c:(');efr glﬁﬁ)oggg;

SIL0450 S’,;fcf)n“j giﬁé“é’&’ SIL1200 s/l;ljcf);: gﬁb((11é288; SIL50000 snll)c:(l);: gl)lll(55()()(?88;

SIL050| Siicone Of (500) | SUD| Sicone O (100000) |-

/{7 IJ \/7\ BALL BEARING * FOR JAPANESE MARKET ONLY.

RE (F—No. & A% | K ESM | K FEE
Part Names Quantity (F33A) | T

$— )l RAT 1) 4 (5x10x4)| 4EA Y
BRGOO1| Shield Bearing (5x10x4) | 4pcs 1050 | 210

BRGOO1| SUS —IL FAT 1) 4 (5x10xd) | 2fBA Y

Part Names Quantity (FaA)

TIVIRTI VY (4x7x2.5) | 2BAY
Flanged Bearing (4x7x2.5)| 2pcs

IN—U% | MZE (F—No.& A% | Kl

BRGO13F

1050 | 210
—# RN < —

Y=V FAT 245 (10x15x4) | 2/BA Y

SUS | SUS Shield Bearing (5x10x4)| 2pcs 840 |(#i2)|  BRGO4| Ghield Bearing (10x15x4)| 2pcs 1260 |(Br3d)
s 150 s wwo| | o] g T e
T Ll e R e
s G | 22 wmo| | oreon| i e 280
Ll e 0| | oG e
s Gl 22 R P
s o 3 8 S e S R
oo Gl 22 wmo| | oo Gl e e
s Sl g SN e
ot e 23 82 oo | | oo Gubiac e
s G o | | o] Gtdgdnas e
BRGO0S| Shiold Benring (oon) | s 1050 BRG100) vl Thross Bearig| 1o 420
BRGOT1| Zhvotd Doy s | o 1050 B e S| Samens Tt ot ) 1m0 630
BRGO20) B G tonses | o 840 BRG103| 7751 Bontig (4 Beton)| s 1050
BROOT3| Shiold Benting (v )| mas 1050

. OOO 0 U > 7 O-rlng * FOR JAPANESE MARKET ONLY.

mE ACE HNE (F—No.& AH) |k FESh | *FiE ACE A% (F—No.& A% *%L
Part Names Quantity (Frad) | F8H Part Names Quantity (Frad)

o e o210 | foroos S 22
o 22007 2 o e W e 0
onon) Q%5 L) o ol | [oncod gres e
o [ gl ol | [ovo izt o
o] Sz 1) o8 vo| | Jorem| Glannie e
e [ A b w| | || QU CRIZ ) o
e R e vo| | rom| Qe

39



EZ Ty Fiﬁ SCREW - NUT etc. * FOR JAPANESE MARKET ONLY.

H4 X (mm) A (%) H#4 X (mm) A (&) i (23 A (&)
) Size (mm) QUANTITY ) Size (mm) QUANTITY No. mm QUANTITY
@mmmmm FRER *210 Emmm IS5 MFryTER *210 B Fv bk *210
Round Head Screw (Feid) Flanged Cap Screw (Bid) N Nut (BtiA)
1101 | 2x6 - 2x8 - 2x10 - 2x15 5 each 1153 | 3x6 - 3x8 - 3x10 2 each 1171 | 2mm - 2.6mm 10 each
1102 2.6x8 - 2.6x10 - 2.6x12 - 2.6x14 5 each 1154 4x8 * 4x10 - 4x12 2 each 1172 3mm - 4mm 10 each
1103 | 3x4 - 3x6 - 3x8 - 3x10 - 3x12 5 each HSIAER *210 - IS5V FY R %210
1104 | 3x14 - 3x16 - 3x18 - 3x20 5 each 0 Oval Head Screw (BE3R) - Flanged Nut (Bi3R)
1105 | 4x6 - 4x8 - 4x10 - 4x12 5 each 1157 | 2x8 - 2x10 [ 10 each 1174 | 3mm 10 pos
1106 | 3x22 - 3x24 - 3x26 - 3x28 5 each - 1175 1 a 0
(D vy FER *210 mm pcs
Hg; igiig 12 2‘;2 Set Screw (Bi2) @ Fa4avFy bk *210
- USRI 1160 | 3x6 - 3x12 - 3x14 * 3x16 3 each ~ Nylon Nut (Bi2)
( ’BT’gg FEZ ‘fé}g 1161 | 3x3 - 3x4 - 3x5 - 3x10 3 each 1177 | 2.6mm 5 pos
ind Screw 1162 | 4x4 - 4x5 - 4x8 - 4x12 3 each 1178 | 3mm 5 pcs
1110 | 2.6x4 - 2.6x6 -+ 2.6x8 - 2.6x12 5 each 1163 | 5x2 - 55 - 5x6 3 oach 1379 1 amm 5 pos
1111 | 3x4 - 3%6 - 3xB - 3x10 - 3x12 5 each 1164 | 5x30 - 5x40 3 each 1181 | 5mm 4 pcs
mg ‘3"(234 '43;164' ?;184' 13;20 5 eac: 1165 | 3x20 - 3x25 3 each 1183 | 3mm G&) 5 pcs
X0 * 4X06 * 4X " 4X 5 eacl
1166 | 4x8 10 pcs IS5UURFLAYFY b %210
1114 | 3x22 - 3x25 - 3x28 - 3x30 5 each 1167 | 420 2 pos [@] Flanged Nyion Nui k)
1115 | 4x15 - 4x18 - 4x20 - 4x22 5 each o ao
X );_t; X cac ﬂ]mmm FAVNAYRBYEVTER  se420 1180 [ 4mm | 5pecs
| FIa?Head Screw *(752132) Titanium Bind Self-Tapping Screw (F5A) gl I3 MRE—Dh T~y b %315
1117 T 26x6 0 1301 | 3x8 10 pes , Flanged Steel Color Nut ~ (Bt32)
.6x pcs <
1118 | 2.6x8 - 2.6x10 - 2.6x12 - 2.6x14 | 5 each 1302 | 319 10 pes 1857 | 4mm (I L—) 8 pes
1303 | 3x12 10 pcs 1358 | 4mm (L v F) 8 pcs
1119 | 3x6 - 3x8 - 3x10 - 3x12 5 each
1304 | 3x15 8 pcs - -
1120 | 3x14 - 3x16 - 3x18 - 3x20 5 each 1311 | 3x15 8 oS @I T3RE-MI-TAE ok %420
1121 4x8 - 4x10 - 4x15 - 4x20 5 each P Flanged Steel Color Nylon Nut (HR)
1122 | 3x22 - 3x24 - 3x26 - 3x28 5 each (o ?ft"' ¥ "’Br_’d g: A *420 1359 | 4mm (I b—) 8 pcs
1123 | 3x30 - 3x32 - 3x34 - 3x35 5 each S ftanium Sind screw 10*’“‘ 1360 | 4mm (L' F) 8 pos
1168 | 4x12 10 pes X pes @ FLSF4OVFY L *315
1197 | 4x6 10 pes 1212 gxlg 12 pes \S) Aluminum Nylon Nut (£33
S *ryTER *210 X — pes 1341 | 4mm (S IL5—) 4 pos
Cap Screw (Frid) Dm FRIUHIEVELTER *420 1342 | 4mm (T )L—) 4 pcs
1124 | 2x8 - 2x10 - 2x12 - 2x14 > each Titanium Flat Head Self-Tapping Screw [€:379) 1343 | amm(L vy F) 4 pes
1125 | 2.6x8 - 2.6x10 - 2.6x12 - 2.6x14 | 2 each 1321 | 3x8 10 pcs 1344 | 4mm (F—L F) 4 pcs
1126 | 3x8 - 3x10 - 3x12 - 3x14 2 each 1322 | 3x10 10 pcs 1345 | 3mm (L/3—) 5 pcs
1127 | 3x15 - 3x16 - 3x18 - 3x20 2 each 1323 | 3x12 10 pcs 1346 | 3mm (FL—) 5 pcs
1128 | 3x25 - 3x30 - 3x35 - 3x40 2 each 1324 | 3x15 8 pos 1347 | 3mm(L v F) 5 pcs
1129 4x10 -+ 4x15 * 4x20 2 each D 0 FRAUHSHEYEVTER 630 1349 3mm ()L/3—) (G&) 5 pcs
1130 | 4x25 - 4x28 - 4x30 2 each Titanium Flat Head Self-Tapping Screw (Ftid) 1350 | 3mm (7)[1—‘) (%) 5 pcs
1131 | 4x35 - 4x40 - 4x45 2 each 1325 | 4x15 4 pcs 1351 | 3mm (L v F‘) (&) 5 pcs
1196 | 2.6x18 4 pcs 1326 | 4x20 4 pcs 1353 | 4mm (*‘{)b/ \—) 5 pcs
FREYELTER %210 1327 | 4x25 4 pcs 1354 | 4mm (JJ)L—) 5 pcs
Gm Round Head Self-Tapping Screw  (BtiA) Dmmmm FALHSER X420 1855 | 4mm (L v k) 5 pcs
1132 | 2x4 - 2x6 - 2x8 - 2x10 5 each Titanium Flat Head Screw  (Bt32) @ v?/‘y ;/’V— *210
1133 | 2.6x6 - 2.6x8 - 2.6x10 - 2.6x12 5 each 1331 | 3x8 10 pcs asher (B2)
1134 | 3x6 - 3x8 - 3x10 - 3x12 - 3x14 5 each 1332 | 3x10 10 pcs 1185 | 2mm - 2.6mm - 3mm 10 each
1135 | 3x15 - 3x16 - 3x18 - 3x20 5 each 1333 | 3x12 10 pcs 1186 | 4mm - 5mm 10 each
1136 | 3x25 - 3x30 - 3x35 5 each 1334 | 3x15 8 pcs 1189 | 26x7x05 10 pcs
1137 | 2.6x14 - 2.6x15 - 2.6x16 - 2.6x18 | 5 each Dmmm FAUHSER 630 1190 | 7x11x0.5-7x11x1 3 each
AU FAYESTER %210 Titanium Flat Head Screw  (%t53) @ Tyr— *420
ﬂ]XXXXSXXXXD Bind Self-Tapping Screw (B5R) 1335 | 4x6 8 pcs Washer (Bt:2)
1140 | 2.6x6 - 2.6x8 - 2.6x10 - 2.6x12 5 each 1336 | 4x10 6 pcs 1188 [ 3x10x1 | 10pcs
1141 | 3x6 - 3x8 - 3x10 - 3x12 - 3x14 5 each 1337 | 4x15 5 pcs @ EYLY *158
1142 | 3x15 - 3x16 - 3x18 - 3x20 5 each 1338 | 4x20 4 pcs E-Clips (B
1143 | 4x10 - 4x15 - 4x18 5 each (]mmmmmmm FAVERRIUAYI R 4525 1380 | E1.5 10 pcs
HS589yEVHTER *210 Titanium Socket Screw (Bid) 1381 | E2.0 10 pcs
)m Flat Head Self-Tapping Screw (BisA) 1361 | 3x8 8 pcs 1382 | E2.5 10 pcs
1147 | 2.6x6 - 2.6x8 - 2.6x10 - 2.6x12 5 each 1362 | 3x10 8 pcs 1383 | E3.0 10 pcs
1148 | 3x6 - 3x8 - 3x10 - 3x12 - 3x14 5 each 1363 | 3x12 8 pcs 1384 | E4.0 10 pcs
1149 | 3x15 - 3x16 - 3x18 - 3x20 5 each 1364 | 3x15 8 pcs 1385 | E5.0 10 pcs
1150 | 4x15 - 4x20 - 4x25 5 each FAVERHSAYIZ %525 1386 | E6.0 10 pes
1151 | 4x8 - 4x12 5 each Dmmm Titanium Socket F/H Screw  (Bi2) 1387 | E7.0 6 pcs
1371 | 3x8 8 pos 1390 | E10.0 6 pcs
1372 | 3x10 8 pcs CCITHREEAEUADER, Fy FERF
1373 | 3x12 8 pcs T1—4—E#=] CBRLEhECEEL,
1374 | 3x15 8 pcs

40






KyOosHO

HE FINEST RADIO CONTROL MODELS

RER—LR—2
http://www.kyosho.co.jp/

REHARd

T243-0034 #ZE)IIREKRTHF153

| f-’; —*ﬁ/ﬁwfﬂ‘ﬂ% £ LTI @1 — M EEEEE 046-229-4115
REIRCEELAEL &,

BEVWEDLEIL : AE~SEBHRBAZK<)10: 00~18: 00
85200505-1  PRINTED IN CHINA





